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General Technical Requirements.

Part 1 - 10 MHz Bandwidth Data

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION
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Formal Name: Air Fiber 5 - 5.4GHz Radio

Kind of Equipment: Point-to-Point Digital Transmission Transceiver
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166 South Carter, Genoa City, W1 53128 DLS Project: 6154

1.0 Summary of Test Report

It was determined that the Ubiquiti Networks Air Fiber 5 - 5.4GHz Radio, Model: AF5, complies with
the requirements of CFR 47 Part 15 Subpart E Section 15.407.

Subpart E Section 15.407 Applicable Technical Requirements Tested:

Section Description Procedure Note | Compliant?
Informative Duty Cycle FCC KDB 789033 D01 1 NA
General UNII Test
Procedures v01r03
Section B(2)(b)
Informative Emission Bandwidth — 26 dB FCC KDB 789033 D01 1 NA
bandwidth General UNII Test
Procedures v01r03
Section C
Informative 99 Percent Occupied FCC KDB 789033 D01 1 NA
Bandwidth General UNII Test
Procedures v01r03
Section D
15.407(a)(2) Maximum Conducted Output FCC KDB 789033 DO1 1 Yes
Power General UNII Test
Procedures v01r03
Section E(3)(a)
15.407(b)(7) Unwanted Emission Levels — FCC KDB 789033 D01 2 Yes
& 15.205 Radiated Restricted Band-Edge I?I’eonczr(?jlgi\]\lf%) 1Tr‘(’)s3t
(with antenna connected) Sections H(1), H(2). H(3).
H(5), H(6) & H(6)(c)
15.407(a)(2) Peak Power Spectral Density - | FCC KDB 789033 D01 1 Yes
Conducted General UNII Test
Procedures v01r03
Section E(2)(b) or (d)
15.407(a)(6) Peak Excursion - Conducted FCC KDB 789033 DO1 1 Yes
General UNII Test
Procedures v01r03
Section G
15.407(b)(3) Unwanted Emission Levels — FCC KDB 789033 D01 2 Yes
& Radiated Operating Band-Edge I?I’eonczr(?jlgi\]\lf%) 1Tr‘(’)s3t
15.407(b)(5) (with antenna connected) Sections H, H(2). H(3).
H(3)(d)(i) & H(5)
15.407(b)(3) Unwanted Emission Levels — FCC KDB 789033 D01 2 Yes
& Radiated with integral antenna g:’orferglllg?\% 1Tr‘(’)s3f
15.407(b)(6) Sections H(1), H(2), H(3),
H(4), H(5), H(6) & H(6)(c)
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Subpart E Section 15.407 Applicable Technical Requirements: continued

15.407(b)(6) AC Line Conducted Emissions | ANSI C63.10:2009 3 Yes

& 15.207(a)

15.407(h)(2) Dynamic Frequency Selection | Not tested by DLS NA
(DES)

Note 1: RF Conducted emission measurement.
Note 2: Radiated emission measurement.
Note 3: AC Line Conducted measurement.

2.0 Introduction

In October of 2013 the Air Fiber 5 - 5.4GHz Radio, Model: AF5, as provided from Ubiquiti Networks,
was tested to the requirements of CFR 47 Part 15 Subpart E Section 15.407. To meet these requirements,
the procedures contained within this report were performed by personnel of D.L.S Electronic Systems,
Inc.

3.0 Test Facilities

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to ISO
17025. NVLAP Certificate and Scope can be viewed at http://www.dlsemc.com/certificate. Our
facilities are registered with the FCC, Industry Canada, and VCCI.

Wisconsin Test Facility: Wheeling Test Facility:
D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
166 S. Carter Street 1250 Peterson Drive

Genoa City, Wisconsin 53128 Wheeling, IL 60090

4.0  Description of Test Sample

Description:

The Ubiquiti Networks model AirFiber 5 is a 5.4Ghz and 5.8GHz Point-to-Point radio that uses OFDM
with a 50MHz/40MHz/20MHz/10MHz bandwidth configuration. The EUT would be used outdoors and
pole mounted. It is powered from a POE adapter. The integral antenna has a 23 dBi gain. This is an
uncorrelated MIMO software defined radio.

Type of Equipment / Frequency Range:

Stand-Alone / 5476 to 5719 MHz (10 MHz bandwidth) (in this report)
5481 to 5714 MHz (20 MHz bandwidth)
5492 to 5703 MHz (40 MHz bandwidth)
5497 to 5698 MHz (50 MHz bandwidth)

(The 5.8 radio data is in a separate report.)
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Physical Dimensions of Equipment Under Test:

Length: 93.8 cm. Width: 46.8 cm. Height: 28.1 cm.

Power Source:

50 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Ubiquiti Networks power supply model: GP-C500-120G or
Ubiquiti Networks power supply model: PSA60M-500(G)-R
(for AC Line Conducted testing)
Internal Frequencies:

150 kHz (Switching Power Supply Frequency)
5.719 GHz (Highest Operating Frequency for the 5.4GHz radio)

Transmit / Receive Frequencies Used For Test Purpose:

10 MHz Channel Bandwidth: Low channel: 5476 MHz, Middle channel: 5575 MHz,
High channel: 5719 MHz

20 MHz Channel Bandwidth: Low channel: 5481 MHz, Middle channel: 5575 MHz,
High channel: 5714 MHz

40 MHz Channel Bandwidth: Low channel: 5492 MHz, Middle channel: 5575 MHz,
High channel: 5703 MHz

50 MHz Channel Bandwidth: Low channel: 5497 MHz, Middle channel: 5575 MHz,
High channel: 5698 MHz

Type of Modulation(s):
OFDM: 1024QAM, 256QAM, 64QAM, 16QAM, QPSK

Description of Circuit Board(s) / Part Number:

| Radio PC Board | 11-02042-05 Rev 7
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50  Test Equipment
A list of the equipment used can be found in the table below. All primary equipment was
calibrated against known reference standards with a verified traceable path to NIST.

Company:
Model Tested:
Report Number:

DLS Project:

Ubiquiti Networks, Inc.

AF5
19519 Part 1
6154

D.L.S. Wisconsin
S Model Serial Frequenc Cal Cal Due
Description | Manufacturer Number Number Rgnge g Dates Dates
Receiver Rohde & Schwarz ESI 40 837808/005 20 Hz — 40 GHz 7-23-13 7-23-14
LISN Solar 9252-50-R- 961019 9 kHz — 30 MHz 5-24-13 5-24-14
24-BNC
Filter- High- SOLAR 7930-120 090702 120 kHz — 30 MHz 1-7-13 1-7-14
Pass
Limiter Electro-Metrics EM-7600 706 9 kHz — 30 MHz 1-7-13 1-7-14
Preamp Miteq AMF-7D- 1809602 1GHz-18GHz 5-29-13 5-29-14
01001800-22-
10P
Horn EMCO 3115 9502-4451 1-18GHz 3-18-13 3-18-15
Antenna
High Pass Planar HP8G-7G8- PF1226/0728 7.5-18 GHz 8-14-13 8-14-14
Filter CD-SFF
Preamp Miteq AMF-8B- 438727 18GHz-26GHz 8-12-13 8-12-14
180265-40-
10P-H/S
Horn EMCO 3116 2549 18 —40GHz 9-6-12 9-6-14
Antenna
High Pass Planar CL22500- PF1229/0728 15-40 GHz 8-14-13 8-14-14
Filter 9000-CD-SS
20 dB Aeroflex/weinschel 75A-20-12 1071 DC - 40 GHz 8-14-13 8-14-14
attenuator
20 dB MCE/Weinschel 5955A-20 0256 DC - 40 GHz 8-12-13 8-12-14
attenuator
Receiver Rohde & Schwarz ESI 26 837491/010 20 Hz — 26 GHz 1-3-13 1-3-14
Preamplifier | Rohde & Schwarz TS-PR10 032001/005 9 kHz — 1 GHz 1-10-13 1-10-14
Antenna EMCO 3104C 97014785 20 MHz - 200 8-22-12 8-22-14
MHz
Antenna EMCO 3146 97024895 200 MHz — 1 GHz 9-6-12 9-6-14
Power Meter Anritsu ML2487A 6K 00002069 N/A 3-8-13 3-8-14
Thermal Anritsu MA24002A 1204359 10MHz-18GHz 3-3-13 3-3-14
Power Sensor
Spectrum Agilent N9030A MY52350705 3Hz - 26.5GHz 2-13-13 2-13-14
Analyzer Technologies
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6.0  Test Arrangements

RF Conducted Emissions Measurement Arrangement:

All RF conducted emission measurements were performed at D.L.S. Electronic Systems, Inc.
and set up according to FCC Publication KDB 789033 D01 General UNII test Procedures v01r03
and ANSI C63.10-2009, unless otherwise noted. Description of procedures and measurements
can be found in Appendix B — Measurement Data. See Appendix A for photos of the test set up.

Radiated Emissions Measurement Arrangement:

All radiated emission measurements were performed at D.L.S. Electronic Systems, Inc. and set
up according to ANSI C63.10-2009, unless otherwise noted. Description of procedures and
measurements can be found in Appendix B — Measurement Data. See Appendix A for photos of
the test set up.

Unless otherwise noted, the bandwidth of the measuring receiver / analyzer used during testing is
shown below.

Frequency Range Bandwidth (-6 dB)
10 to 150 kHz 200 Hz

150 kHz to 30 MHz 9 kHz

30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

7.0 Test Conditions

Normal Test Conditions:

Temperature and Humidity:
70° F at 46 % RH (or noted on the test data)
Supply Voltage:

50 VDC (Power Over Ethernet to Radio)

120 Vac, 60 Hz using Ubiquiti Networks power supply model: GP-C500-120G or
Ubiquiti Networks power supply model: PSA60M-500(G)-R
(for AC Line Conducted testing)
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8.0

9.0

10.0

11.0

Modifications Made To EUT For Compliance

No modifications were made to the EUT at the time of test.

Additional Descriptions

Testing was performed at low, mid, and high channels over 4 modulation bandwidths
(10MHz, 20MHz, 40MHz & 50MHz). All 5 OFDM modulations types have been tested
(1024QAM, 256QAM, 64QAM, 16QAM, & QPSK). The antenna ports were tested
(Channel 0 & 1). AC line conducted tested in transmit mode.

Results
Measurements were performed in accordance with FCC Publication KDB 789033 D01 General

UNII test Procedures v01r03 and ANSI C63.10-2009. Graphical and tabular data can be found in
Appendix B at the end of this report.

Conclusion
Dynamic Frequency Selection (DFS) testing was not performed by DLS Electronic Systems,Inc.

Otherwise, the Air Fiber 5 - 5.4GHz Radio, Model: AFS5, as provided from Ubiquiti Networks
tested in October 2013 meets the requirements of CFR 47 Part 15 Subpart E Section 15.407.
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Appendix A — Test Photos

Photo Information and Test Setup:

ItemO: Air Fiber 5 - 5.4GHz Radio, Model: AF5
Item1: Shielded Power Over Ethernet Cable, 15 meters long

Radiated - Below 1 GHz - front
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Appendix A — Test Photos

Radiated - Below 1 GHz - Back
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Appendix A — Test Photos

Radiated - above 1 GHz
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Appendix A — Test Photos

RF Conducted / Output Power
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Appendix A — Test Photos

RF Conducted / In Band Emissions
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Appendix A — Test Photos

AC Line Conducted with Ubiquiti Power Supply GP-C500-120G
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Appendix A — Test Photos

AC Line Conducted with Ubiquiti Power Supply PSA60M-500(G)-R
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Appendix B — Measurement Data

B1.0 Duty Cycle of Test Unit

Rule Part: FCC Section 15.35(c)

Test Procedure: FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance
for Compliance Testing of Unlicensed National Information Infrastructure
(U-NI1) Devices — Part 15, Subpart E
Section B(2)(b) — Duty cycle (x)

Center frequency = center of emission

RBW > OBW (otherwise, RBW = largest possible)

VBW > RBW

Detector = Peak or Average

Span = Zero Span

Verify both RBW and VBW are > 50/minimum transmission duration (T)
Verify the number of sweep points across T exceeds 100

Limits: Informative. Use correction factor if duty cycle is less than 100% (x < ).

Results: 10 MHz BW mode: Requires a correction factor of 0.13 dB
20 MHz BW mode: Requires a correction factor of 0.13 dB
40 MHz BW mode: Requires a correction factor of 0.07 dB
50 MHz BW mode: Requires a correction factor of 0.07 dB

Sample Equations: Total Cycle time = 2.004008 ms
Total on Time = 1.943887 ms
Duty cycle factor x = 1.943887 / 2.004008 = 0.970
Correction for duty cycle =10 log (1/x) =0.13 dB

Notes: Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and
1024 QAM modulations at the lowest, middle, and highest channels of
operation. EUT was set to transmit continuously.

Output power was set to 30 dBm eirp using special test software.
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Test Date:
Company:

EUT:
Test:

Operator:
Test Procedure used: KDB 789033 D01 v01r03 — B)2)b) zero-span method

10-17-2013

Ubiquiti Networks
Air Fiber 5 - 5.4GHz WiFi1 Radio
Duty Cycle during testing

Lillian L

RBW =10 MHz

Span =0 Hz

Mid Channel: Transmit = 5.575GHz

Total Cycle time = 4.398798-2.394790 = 2.004008
Total on Time = 4.338677-2.394790 = 1.943887 ms

Duty cycle factor x = 1.943887 / 2.004008= 0.970

VBW =10 MHz
SWT =5 ms
10MHz BW 16QAM

Adjustment for duty cycle =10logl/x = 0.13

y Max/Ref Lvl Marker 3 [T1] EBW 10 MH=z RF ALt 10 4B
40 dBm 4.80 dBm B 10 MH=z
0 dBm 4.338677 ms SWT 5 ms Unit dBm
40
T3 [T1] 4.80 dBm
4.338677 me
30 T TI] 9.07 dBr
2.394750 ms
- V2| [T1] 9.07 dBf
4.398798 me
10 1@3@ 5
¥
a
-10
-20
-30
—-40
-50
—-&0
Center 5.575 GHz 500 us/

Date:

17.0CT.2013

14:09:31



Test Date:
Company:

EUT:
Test:

Operator:

10-17-2013

Ubiquiti Networks

Air Fiber 5 - 5.4GHz WiFi1 Radio
Duty Cycle during testing

Lillian L
Test Procedure used: KDB 789033 D01 v01r03 — B)2)b) zero-span method
RBW =10 MHz VBW =10 MHz
Span =0 Hz SWT =35 ms
Mid Channel: Transmit = 5.575GHz 10MHz BW 64QAM

Total Cycle time = 3.907816-1.903808 = 2.004008
Total on Time = 3.847695-1.903808 = 1.943887 ms

Duty cycle factor x = 1.943887 / 2.004008= 0.970
Adjustment for duty cycle =10logl/x = 0.13

y Max/Ref Lvl Marker 3 [T1] EBW 10 MH=z RF ALt 10 4B
40 dBm 9.59% dBm VEBW 10 MHz
0 dBm 3.847695 ms SWT 5 ms Unit dBm
40
T3 [T1] 9.59 dBmy
3.847695 m=
30 T TI] 9.56 dBr
1.903808 ms
- V2| [T1] 9.56 dBf
3.907816 ms
1
10 S
a
-10
-20
-30
—-40
-50
—-&0
Center 5.575 GHz 500 us/

Date:

17.0CT.2013 14:06:22



Test Date:
Company:
EUT:
Test:
Operator:

10-17-2013

Ubiquiti Networks

Air Fiber 5 - 5.4GHz WiFi1 Radio
Duty Cycle during testing

Lillian L
Test Procedure used: KDB 789033 D01 v01r03 — B)2)b) zero-span method
RBW =10 MHz VBW =10 MHz
Span =0 Hz SWT =35 ms
Mid Channel: Transmit = 5.575GHz 10MHz BW 256QAM

Total Cycle time = 4.809619-2.805611 = 2.004008
Total on Time = 4.749499-2.805611 = 1.943888 ms

Duty cycle factor x = 1.943888 / 2.004008= 0.970
Adjustment for duty cycle =10logl/x = 0.13

y Max/Ref Lvl Marker 3 [T1] EBW 10 MH=z RF ALt 10 4B
40 dBm 9.20 dBm VEW 10 MH=z
0 dBm 4.74949%9 ms SWT 5 ms Unit B
40
¥3|[(T1] 9.20 dBrm
4.749499 ms
30 T TI] 9.07 dBr
2.804611 me
- V2| [T1] 9.07 dBf

4.809619 ms

=10

-z0

-30

-40

-50

-60

Center 5.575 GHz 500 us/

Date:

17.0CT.2013 14:03:56



Test Date: 10-17-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Duty Cycle during testing

Operator: Lillian L

Test Procedure used: KDB 789033 D01 v01r03 — B)2)b) zero-span method

RBW =10 MHz VBW =10 MHz
Span =0 Hz SWT =35 ms
Mid Channel: Transmit = 5.575GHz I10MHz BW 1024QAM

Total Cycle time = 3.607214-1.603206 = 2.004008
Total on Time = 3.547094-1.603206 = 1.943888 ms

Duty cycle factor x = 1.943888 / 2.004008= 0.970
Adjustment for duty cycle =10logl/x = 0.13

y Max/Ref Lvl Marker 3 [T1] EBW 10 MH=z RF ALt 10 4B
40 dBm 12.33 dBm VBW 10 MH=
0 dBm 3.547094 ms SWT 5 ms Unit B
a0
T3 [T1] 14.33 dBnf
3.5470%4 ms
30 T TI] 9.07 dBr
1.603206 ms
- V2| [T1] 9.07 dBf
J.607214 ms
E m 1 \E
10 2 =
0
-10
20
-30
40
-50
60
Center 5.575 GHz 500 us/

Date: 17.0CT.2013 13:59:53



Test Date:
Company:

EUT:
Test:

Operator:

10-17-2013

Ubiquiti Networks

Air Fiber 5 - 5.4GHz WiFi1 Radio
Duty Cycle during testing

Lillian L

Test Procedure used: KDB 789033 D01 v01r03 — B)2)b) zero-span method
RBW =10 MHz VBW =10 MHz
Span =0 Hz SWT =35 ms
Mid Channel: Transmit = 5.575GHz 10MHz BW QPSK

Total Cycle time = 3.436874-1.432866 = 2.004008
Total on Time = 3.376754-1.432866 = 1.943887 ms

Duty cycle factor x = 1.943887 / 2.004008= 0.970
Adjustment for duty cycle =10logl/x = 0.13

y Max/Ref Lvl Marker 3 [T1] EBW 10 MH=z RF ALt 10 4B
40 dBm 10.85 dBm B 10 MH=z
0 dBm 3.376754 ms SWT 5 ms Unit dBm
40
T3 [T1] 10.85 dBrf
3.379754 ms
30 T TI] 9.56 dBr
1.432866 me
- V2| [T1] 9.56 dBf
3.4349874 ms
1
10 LAY
a
-10
-20
-30
—-40
-50
—-&0
Center 5.575 GHz 500 us/

Date:

17.0CT.2013 14:15:17



5 Company: Ubiquiti Networks, Inc.
DI s A Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1

166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B2.0 Emission Bandwidth — 26 dB bandwidth — conducted

Rule Section:

Test Procedure:

Description:

Limit:

Notes:

Informative

FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section C — Emission bandwidth

RBW = approximately 1% of EBW

VBW >RBW

Detector = Peak

Trace mode = max hold

Measure the maximum width of the emission between the lower and upper

frequencies that measure 26 dB below the maximum level of the in-band
emission.

Informative

Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024
QAM modulations at the lowest, middle, and highest channels of operation. EUT
was set to transmit continuously.

Output power was set to 30 dBm eirp using special test software.
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Test Date:
Company:
EUT:
Test:
Operator:

10-18-2013

Ubiquiti Networks

Air Fiber 5 - 5.4GHz WiFi Radio
Emission Bandwidth (26 dB) - Conducted
Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)
High Channel: Transmit =5.719 GHz 10MHz BW 16QAM
Output power setting: 30 dBm eirp

TX 0:

26 dB Emission Bandwidth = 10.70MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm -0.37 dB VB 300 kH=
-10 dBm 10.70140281 MH=z SWT 5 oms Unit dBm

18

10

ol

1
-10
-20
2/ \a

30T =371

12 dBm—7F R

-40

=50

-&0

=70

-80

-84

Center 5.719 GHz 2 MHEz/

Date: 18.0CT.2013 10:59:18

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.66MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm ~0.35 dB VBW 300 kHz
-10 dBm 10.66132265 MEZ SWT 5 ms Unit dBm
16
T2l [T1] -3¢.20 dBnf
10 5.71369938 GHz
alllT1] -1.35 dm
o 0.66139265% MHZ
Y1|1T1] -14.13 dBm
1 5.71849900 GH=z
—10 kv
-20
-30 g \il
I D1 -34¢.13 dBrm ?
-40
-50
-60
=70
-850
-84
Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date:

18.0CT.2013

14:04:25



Test Date:
Company:

EUT:
Test:

Operator:

10-18-2013

Ubiquiti Networks

Air Fiber 5 - 5.4GHz WiFi Radio
Emission Bandwidth (26 dB) - Conducted
Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

High Channel: Transmit =5.719 GHz

10MHz BW  64QAM

Output power setting: 30 dBm eirp

TX 0:

26 dB Emission Bandwidth = 10.58MHz

16

10

-10

-20

-30

-40

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 1.00 dB VB 300 kH=
-10 dBm 10.58116232 MH=z SWT 5 oms Unit dBm
iﬁwﬁwﬁ
— — ij \i
A b

=50

-&0

=70

-80

-84

Center 5.719 GHz 2 MHEz/

Date:

18.0CT.2013 11:00:53

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.62MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm 0.35 dB VEW 300 kHz
-10 dBm 10.62124248 MH=z SWT 5 me Unit dBm
16
T2l [T1] -39.04 dBrf
10 5.71369938 GHz
alllT1] q.35 dB
o 0.62124248 MHAZ
Y1|1T1] -3.08 deqy
L 5.71919036 GHz
,10 ?
-20
-30
3 ¢
L D1 -35.08 dBm .{
-40
-50
-60
=70
-850
-84
Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013

14:03:=21



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

High Channel: Transmit =5.719 GHz 10MHz BW 256QAM
Output power setting: 30 dBm eirp

TX 0:
26 dB Emission Bandwidth = 10.42MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm -0.ad dB VB 300 kH=
-10 dBm 10.42024168 MH=z SWT 5 oms Unit

dBm

16

10

-10

i
| |

—D1 -31.46 dBEm %g
-40

=50

-&0

=70

-80

-84

Center 5.719 GHz 2 MHEz/

Date: 18.0CT.2013 11:02:17

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.50MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm -2.37 dB VEW 300 kHz
-10 dBm 10.50100200 MH=z SWT 5 me Unit dBm
16
T2l [T1] -34.14 dBrf
10 5.7137d954 GHz
alllT1] -4.37 dB
o 0.50100200 MHAZ
Y1|1T1] -3.29 deqy
1 5.71557315% GH=z
,10 ?
-20
-30 ? %
| 01 -35.29 dBm | E
-40
-50
-60
=70
-850
-84
Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:02:03



Test Date:
Company:
EUT:
Test:
Operator:

10-18-2013

Ubiquiti Networks
Air Fiber 5 - 5.4GHz WiFi Radio
Emission Bandwidth (26 dB) - Conducted

Lillian Li
Test Procedure used: KDB 789033 D01 v01r03 — C)
High Channel: Transmit =5.719 GHz

Output power setting: 30 dBm eirp

TX 0:

», Max/Ref
16 dBm
-10 dBm

Lvl

Delta 1 [T1]

10MHz BW

1.62 dB
10.62124248 MHz

REBW
EBW

SWT

26 dB Emission Bandwidth = 10.62MHz

100 kHz
300 kH=z

5 ms

1024QAM

RF ATLT 10 dB

Unit

dBm

16

10

-10

-20

- 30 =rt—=231

PR S N1

-40

=50

-&0

=70

-80

-84

Center 5.719 GHz

Date: 18.0CT.2013

11:03:54

2 MHz/

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.66MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm 2.59 dB VBW 300 kHz
-10 dBm 10.66132265 MEz SWT 5 ms Unit 4Bm
16
T2l [T1] -39.08 dBr
10 5.71369938 GHz
all[T1] 4.59 dB
a 0.661327265 MHZ
Y1|1T1] -3.24 deqy
% 5.71473146 GHz
-10
-20

-30
i

D1 -35.24 dBm

-40 ]

-50

-&0

=70

-80

-&4

Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:00:34



Test Date: 10-4&7-2013
Company: Ubiquiti Networks
EUT: Air Fiber 5 - 5.4GHz WiFi Radio
Test: Emission Bandwidth (26 dB) - Conducted
Operator: Lillian Li
Test Procedure used: KDB 789033 D01 v01r03 — C)
High Channel: Transmit =5.719 GHz 10MHz BW QPSK
Output power setting: 30 dBm eirp
TX 0:
26 dB Emission Bandwidth = 10.74MHz
» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
1é dBm -0.08 4B STBW 300 kH=z
-10 dBm 10.741482%7 MH=zZ SWT 5 ms Unit dBm
16
¥Yol[T1] -29.13 dBnf
10 5.71364930 GHZ
al|[T1] -0.08 dB
0 0.74149297 MH=Z
Y1) 1T1] -4.06 dBr
ﬁﬁ¢§%Af %k% 5.71809820 GHZ
-10
-20
; E
—30|-B1—30 06 cBm
-40
-50
-&0
-70
-80
-84
Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 7.0CT.2013

10:14:15



TX 1:

26 dB Emission Bandwidth = 10.58MHz

Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm -0.98 dB VBW 300 kHz
-10 oBm 10.58116232 MH=z SWT 5 ms Unit dBm
16
¥Yol[T1] -34.92 JBnf
10 5.71379954 GHZ
all[T1] -4.98 dB
o 0.5811¢232 MHzZ
Y1) [1T1] -39.33 dBqy
1 5.72030261 GHz
10 Y
-20

-30 3’
D1 -3494.38 dBm

|

-40
,50 %
-60
-70
-80
-k
Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 4.0CT.2013 15:59:11



Test Date: 10-18-2013
Company: Ubiquiti Networks
EUT: Air Fiber 5 - 5.4GHz WiFi1 Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li
Test Procedure used: KDB 789033 D01 v01r03 — C)

Mid Channel: Transmit = 5.575 GHz 10MHz BW 16QAM

Output power setting: 30 dBm eirp

TX 0:

26 dB Emission Bandwidth = 10.54MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 1.32 dB VB 300 kH=
-10 dBm 10.5410821¢6 MH=z SWT 5 oms Unit dBm
18
10
ol
1
,lo ?

-20

D1 -34.81 dBm g

-40

=50

-&0

=70

-80

-84

Center 5.575 GHz 2 MHEz/

Date: 18.0CT.2013 10:56:07

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.58MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm ~1.95 dB VBW 300 kHz
-10 dBm 10.58116232 MEz SWT 5 ms Unit 4Bm
16
T2l [T1] -34.5% dBrf
10 S.56974946 GHz
all[T1] ~-1.95 dB
a 0.5811¢237 MHZ
Y1|1T1] -4.97 deqy
% 5.57357715 GHz
-10
-20
-30

D1 -34.57 dBm

e [
Iy e

-40

-50

-&0

=70

-80

-&4

Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:06:19



Test Date: 10-18-2013
Company: Ubiquiti Networks
EUT: Air Fiber 5 - 5.4GHz WiFi Radio
Test: Emission Bandwidth (26 dB) - Conducted
Operator: Lillian Li
Comment: FCC Test Guidelines for UNII Devices under 15.407 — OET 4/8/2013
- C) Emission bandwidth( Page 3)
RBW =200 kHz VBW =500 kHz
Mid Channel: Transmit = 5.575 GHz 10MHz BW 64QAM
Output power setting: 30 dBm eirp
Channel 0:
26 dB Emission Bandwidth = 10.58MHz
» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
1é dBm 0.43 4dB STBW 300 kH=z
-10 dBm 10.58116232 MHzZ SWT 5 ms Unit dBm
16
10
0
1
— l 0 ?
-20
— 3 0 g
—D1 —-34.1c dBm ? %
_ 4 0 ‘K
-50
-&0
-70
-80
-84
Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 10:54:45



Channel 1:

26 dB Emission Bandwidth = 10.58MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm 1.14 dB VEW 300 kHz
-10 dBm 10.58116232 MH=z SWT 5 me Unit dBm
16
T2l [T1] -39.95 dBrf
10 S.56974946 GHz
alllT1] 1.14 dB
o 0.5811¢232 MAzZ
Y1|1T1] -3.31 deqy
1 5.57449900 GH=z
,10 Y
-20
-30
J N
| 01 -35.31 dBm ; .{
-40
-50
-60
=70
-850
-84
Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:07:35



Test Date:
Company:
EUT:
Test:
Operator:

10-18-2013

Ubiquiti Networks
Air Fiber 5 - 5.4GHz WiFi Radio
Emission Bandwidth (26 dB) - Conducted

Lillian Li
Test Procedure used: KDB 789033 D01 v01r03 — C)
Mid Channel: Transmit = 5.575 GHz

Output power setting: 30 dBm eirp

TX 0:

10MHz BW 256QAM

26 dB Emission Bandwidth = 10.46MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 1.21 de VEBW 300 kHz
-10 dBm 10.46092184 MH=z SWT 5 ms Unit dBm
18
10
0
1
-20
~30 i
D1 -34.25 dBm
-40
-50
-60
-70
-80
-84
Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013

10:53:00



TX 1:

26 dB Emission Bandwidth = 10.66MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm ~0.02 dB VBW 300 kHz
-10 dBm 10.66132265 MEZ SWT 5 ms Unit dBm
16
T2l [T1] -39.43 dBrf
10 C.56969958 GHz
alllT1] -q.02 4B
o 0.66139265% MHZ
Y1|1T1] -3.60 dBy
1 5.57764533 GH=z
,10 v
-20
-30
1
| D1 -35.6 dBm
-40
-50
-60
=70
-850
-84
Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:08:247



Test Date:
Company:
EUT:
Test:
Operator:

10-18-2013

Ubiquiti Networks
Air Fiber 5 - 5.4GHz WiFi Radio
Emission Bandwidth (26 dB) - Conducted

Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

Mid Channel: Transmit = 5.575 GHz

Output power setting: 30 dBm eirp

TX 0:

10MHz BW

26 dB Emission Bandwidth = 10.54MHz

1024QAM

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm -2.50 dB VB 300 kH=

-10 dBm 10.5410821¢6 MH=z SWT 5 oms Unit dBm
18
10

ol

1

,lo g
-20
-30

HD1 —-33.31 dBm
-40
. P Sy
-&0
-70
-80
-84

Center 5.575 GHz

Date: 18.0CT.2013

10:51:01

2 MHz/

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.58MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm ~0.53 dB VBW 300 kHz
-10 dBm 10.58116232 MEz SWT 5 ms Unit 4Bm
16
T2l [T1] -34.42 dBrf
10 S.56974946 GHz
all[T1] ~d.53 dB
a 0.5811¢237 MHZ
Y1|1T1] -3.11 deqy
% 5.57854709 GHz
-10
-20

-30 3
D1 -35.11 dBm

||

-40

-&0

=70

-80

-&4

Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:10:16



Test Date: 10-4&7-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

Mid Channel: Transmit = 5.575 GHz 10MHz BW QPSK
Output power setting: 30 dBm eirp

TX 0:
26 dB Emission Bandwidth = 10.70MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm -1.30 dB VBW 300 kHz
-10 oBm 10.70140281 MH=z SWT 5 ms Unit dBm
16
¥Yol[T1] -33.46 dBnf
10 5.56968938 GHZ
all[T1] -1.30 dB
o 0.70140281 MHzZ
Y1) [1T1] -39.2%8 dBry
1 5.57281563 GHz
,lo g
-20
-30 ? \%
L D1 -35.36 dBm T
-40
-50
-&0
-70
-80
-84
Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 7.0CT.2013 10:18:225



TX 1:

26 dB Emission Bandwidth = 10.62MHz

Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm ~0.10 dB VBW 300 kHz
-10 dBm 10.62124248 MHzZ SW'T 5 ms Unit dBm
16
¥Yol[T1] -33.72 dBnf
10 5.56972546 GHz
all[T1] -d.10 4B
o 0.62124248 MHZ
Y1) [1T1] -7.8% dBn
y yi 5.5764¢293 CHz

|

-30 3
D1 -33.85 dBm

-40

=50

-&0

=70

-80

-84

Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 4.0CT.2013 15:56:17



Test Date: 10-18-2013
Company: Ubiquiti Networks
EUT: Air Fiber 5 - 5.4GHz WiFi1 Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li
Test Procedure used: KDB 789033 D01 v01r03 — C)

Low Channel: Transmit = 5.476 GHz 10MHz BW 16QAM

Output power setting: 30 dBm eirp

TX 0:

26 dB Emission Bandwidth = 10.74MHz

» Max/Ref Lvl Delta 1 [T1] RBW
16 dBm 0.49 dB VB
-10 dBm 10.741482%97 MH=z SWT

100 kH=z RF ALt 10 dB
300 kH=
5 ms Unit dBm

16

10

-10

-20

-30 hd
D1 -32.14 dBm

SET

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/

Date: 18.0CT.2013 10:42:52

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.58MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm ~0.04 dB VBW 300 kHz
-10 dBm 10.58116232 MHz SWT 5 ms Unit dBm
16
T2l [T1] -3¢4.05 dBrf
10 5.4707d954 GHz
alllT1] -q.04 dB
o 0.5811¢232 MHZ
Y1|1T1] -3.938 deqy
1 5.4766€132 GH=z
,10 V
-20
-30
] \
| D1 -35.98 dBrm
-40
-50
-60
=70
-850
-84
Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:19:231



Test Date:
Company:
EUT:
Test:
Operator:

10-18-2013

Ubiquiti Networks

Air Fiber 5 - 5.4GHz WiFi Radio
Emission Bandwidth (26 dB) - Conducted
Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)
Low Channel: Transmit = 5.476 GHz 10MHz BW 64QAM
Output power setting: 30 dBm eirp

TX 0:

26 dB Emission Bandwidth = 10.62MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 0.29 dB VB 300 kH=
-10 dBm 10.62124248 MH=z SWT 5 oms Unit

dBm

16

10

-10

-20

-30

D1 -31.

-40

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/

Date: 18.0CT.2013 10:45:03

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.50MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm -0.23 dB VEW 300 kHz
-10 dBm 10.50100200 MH=z SWT 5 me Unit dBm
16
T2l [T1] -39.91 dBrf
10 S.47080962 GHz
alllT1] -4.23 dB
o 0.50100200 MHAZ
Y1|1T1] -3.67 deqy
1 5.4716H130 GHz
,10 V
-20
-30
4 .
| D1 -35.67 AdBmn ?
-40 §
,50 M
-60
=70
-850
-84

Center 5.476 GHz

Date:

18.0CT.2013

2 MH=z/

14:17:4¢

Span 20 MH=z



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

Low Channel: Transmit = 5.476 GHz 10MHz BW 256QAM
Output power setting: 30 dBm eirp

TX 0:
26 dB Emission Bandwidth = 10.66MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 0.04 dB VB 300 kH=
-10 dBm 10.66132265 MH=zZ SWT 5 oms Unit dBm

16

10

-20

—-30
D1 -34.0% dBm f

-40

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 10:z46:4¢@



TX 1:

26 dB Emission Bandwidth = 10.58MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm -0.88 dB VBW 300 kHz
-10 dBm 10.58116232 MHz SWT 5 ms Unit dBm
16
T2l [T1] -3¢.22 dBnf
10 5.4707d954 GHz
alllT1] -.88 dm
o 0.5811¢232 MHZ
Y1|1T1] -14.35 dBm
| 5.4760¢012 GH=z
-10 x
-20
-30 gj \1
| D1 -34¢.35 dBrm %
-40
-50
-60
=70
-850
-84
Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:16:223



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

Low Channel: Transmit = 5.476 GHz 10MHz BW  1024QAM
Output power setting: 30 dBm eirp

TX 0:
26 dB Emission Bandwidth = 10.66MHz

» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm -1.a3 dB VB 300 kH=
-10 dBm 10.66132265 MH=zZ SWT 5 oms Unit

dBm

16

10

-10

-20

-30 ?
D1 -3Z2.51 dBm

-40

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/

Date: 18.0CT.2013 10:48:32

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.50MHz

Max/Ref Lvl Delta 1 [T1] EBW 100 kH=z RF ALt 10 4B
16 dBm 1.43 dB VBW 300 kHz
-10 dBm 10.50100200 MHz SWT 5 ms Unit dBm
16
T2l [T1] -3¢4.54 dBrf
10 5.4707d954 GHz
alllT1] 1.43 dB
o 0.50100200 MHZ
Y1|1T1] -14.02 dBm
1 5.4734H491 GH=z
—10 v
-20
-30 g E
| D1 -3¢.02 dBrm (j
-40
-50
-60
=70
-850
-84
Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 14:12:211



Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: Air Fiber 5 - 5.4GHz WiFi1 Radio

Test: Emission Bandwidth (26 dB) - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — C)

Low Channel: Transmit = 5.476 GHz 10MHz BW QPSK
Output power setting: 30 dBm eirp
TX 0:
26 dB Emission Bandwidth = 10.70MHz
» Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 0.04 dB VBW 300 kEHz
-10 dBm 10.70140281 MHz SWT 5 ms Unit dBm
16
¥Yol[T1] -34.94 JBnf
10 5.47068938 GHZ
all[T1] q.04 dB
0 0.70140281 MHZ
. Y1) [1T1] -8.04 dBr
5.47589980 GHz
*10 ELLW

-20

-30
D1 -34.04 dBm

——

-40

Ly

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/

Date: 7.0CT.2013 10:23:207

Span 20 MHz



TX 1:

26 dB Emission Bandwidth = 10.66MHz

Max/Ref Lvl Delta 1 [T1] RBW 100 kH=z RF ALT 10 4B
16 dBm 0.01 dB VEW 300 kHz
-10 dBm 10.66132265 MHz SWT 5 ms Unit dBm
16
¥Yol[T1] -34.75 JBnf
10 5.47068938 GHZ
All[T1] g.01 dB
o 0.66137265 MHZ
Y1) [1T1] -10.34 B
1 5.4779438% GHz
-10 7
-20
-30 g %
L D1 -3§.34 dBm f %
-40
-50
-&0
-70
-80
-84
Center 5.476 GHz 2 MHEz/ Span 20 MHz
Date: 4.0CT.2013 15:53:1¢



5 Company: Ubiquiti Networks, Inc.
DI s ﬁ\ Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1
166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B3.0 99 Percent Occupied Bandwidth

Rule Section: Informative

Test Procedure: FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section D — 99 Percent Occupied Bandwidth

Description: SPAN = 1.5 to 5 times the OBW
RBW = 1% to 5% of OBW
VBW >RBW

Detector = Peak
Trace mode = max hold

Measure the width of the emission using the 99% power bandwidth function of
the spectrum analyzer

Limit: Informative.
The emission designators are:
10 MHz BW: 10MO0x1D
20 MHz BW: 20M0x1D
40 MHz BW: 40M0x1D
50 MHz BW: 50M0x1D

Notes: Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024
QAM modulations at the lowest, middle, and highest channels of operation. EUT
was set to transmit continuously.

Output power was set to 30 dBm eirp using special test software.
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Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

High Channel: Transmit =5.719 GHz 10MHz BW 16QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.66MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.95 dBm VBW 1 MHEz

-10 dBm 5.71821844 GH=z SWT 5 ms Unit dBrm
16

¥Y1|[T1] 0.95 dBr

10 5.715z1844 GHZ

. OPE 9.65931|864 MHz

0 _ L Y VTl [T1] -6.06 By

2 5.71417034 GHz

¥T2 [T1] ~53.62 dBnf

-ib 5.72382966 GHZ
-20
-30
-40
-50
-&0
-70
-80
-84

Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:32:20



99% OBW = 9.74MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kH=z RF Att 10 dB
16 dBm 0.05 dBm VBW 1 MHz
-10 dPm L.72222645 GH= SWT 5 ms Unit dBm
16
¥Yi1|[1T1] d.05 der
10 5.722°0645 GHF
OFH 9.73547896 MHZ
a &TL [T1] -4.50 dBof
T 2 5.71413026 GHz
YTr [T1] -4.09 der
-10 T.72354974 Ga4
-20 i
-30
,40 }
-50
-60
-70
-850
-84
Center 5.71% GHz 2 MHz/ Span 20 MHz

Date: 13.0CT.2013 12:38:30



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

High Channel: Transmit =5.719 GHz 10MHz BW 64QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.66MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.77 dBm VBW 1 MHEz
-10 dBm 5.71653507 GH=z SWT 5 ms Unit dBrm
18

Y1 [T1] 0.77 dBnf
o 5.71653507 Ghz
1 OTH 9.65931664 MHz
0 YTl [T1] -5.89 By

5.71417034 GHz

T
Y12 [T1] ~4.21 dBnf
-10

5.72382%66 GHz

[

-20

.

-30

-40

=50

-&0

=70

-80

-84

Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:31:39



TX 1:

99% OBW = 9.74MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.92 dBm VBW 1 MHz

-10 dBm 5.72174549 GH=z SWT 5 ms Unit B
16

¥1|[T1] 4.92 dBmy

10 5.72174549 GHz

, OPH 9.73947896 MHz

o -4.82 dBr

T £.71413026 GH=z

-4.94 dBr

-1 S.7238d974 GHz

-20 i

-30
-40
-50
-60
=70
-850
-84

Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date:

18.0CT.2013

12:39:23



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

High Channel: Transmit =5.719 GHz 10MHz BW 256QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.66MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.37 dBm VBW 1 MHEz
-10 dBm 5.715%26052 GH=z SWT 5 ms Unit dBrm
18

¥Y1|[T1] 0.37 dBy
10 5.71924052 GHz
OTH 9.65931664 MHz
0 YTl [T1] —5.22 dBby

T U Vigs T e A TAY, 2 5.71417034 GHz
Y12 [11] ~4.28 dBnf
-10 g 577352966 GHzZ
-20 iéF
-30 g

-40

=50

-&0

=70

-80

-84

Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:30:29



TX 1:

99% OBW = 9.66MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.50 dBm VEW 1 MHz

-10 dBm 5.71878156 GH=z SWT 5 ms Unit B
16

¥1|[T1] .50 dBmy

10 5.71979156 GHz

. OFH 5.655931864 MHZ

o Y V71 [T1] -9.63 dBrf

T 5 £.71417034 GHz

Y1r [T1) ~4.68 dEBn|

-1 C.72382966 GHz
-20
-30
-40
-50
-60
=70
-850
-84

Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:40:009



Test Date: 10-07-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

High Channel: Transmit =5.719 GHz 10MHz BW  1024QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.70MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 1.16 dBm VBW 1 MHEz

-10 dBm 5.71661523 GH=z SWT 5 ms Unit dBrm
16

¥Y1|[T1] 1.16 dBr

10 5.71661523 GHZ

OPE 9.69939880 MHz

0 YTl [T1] -4.78 by

2 5.71417034 GHz

YTz [T1] ~3.09 dBnf

-ib 5.7238d974 GHZ
-20
-30
-40
-50
-&0
-70
-80
-84

Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:28:57



TX 1:

99% OBW = 9.70MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.55 dBm VEW 1 MHz

-10 dBm 5.71826052 GH=z SWT 5 ms Unit B
16

¥1|[T1] .55 dBm

10 5.715924052 GHz

OFH 5.69939850 MHZ

o V71 [T1] —4.13 dbr

T 2 £.71413026 GHz

Y7L [T1)] ~H4.99 dBnf

-1 C.72382966 GHz
-20
-30
-40
-50
-60
=70
-850
-84

Center 5.7195% GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:40:57



Test Date: 10-07-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted
Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

High Channel: Transmit =5.719 GHz 10MHz BW QPSK
Output power setting: 30 dBm eirp
TX 0:
99% OBW =9.74MHz
» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm ~3.38 dBm VBW 1 MHz
-10 dBm 5.71777756 GHz SWT 5 ms Unit dBrm
16
Y1) [T1] -3.38 dBr
Lo 5.71777756 GHz
OPE 9.73947896 MHz
0 YTl [T1] -10.80 B
L
M 5.71413026 GHz
W W%] -104.04 dBx

-10 f
-20

5.7238d5974 GHz

-30

-40

=50

-&0

=70

-80

-84

Center 5.719 GHz 2 MHEz/

Date: 7.0CT.2013 11:22:25

Span 20 MHz



TX 1:

99% OBW = 9.74MHz

Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm -3.58 dBm VBW 1 MHEz

-10 dBm 5.71661523 GH=z SWT 5 ms Unit dBrm
16

¥Y1|[T1] -3.85 dBny

10 5.71661523 GHZ

OPE 9.73947896 MHz

0 . YTl [T1] —9.77 by

M 5.71413026 GHz

W WWU ~134.16 &Bn

-ib 5.7238d974 GHZ
-20
-30
-40
-50
-&0
-70
-80
-84

Center 5.719 GHz 2 MHEz/ Span 20 MHz

Date: 7.0CT.2013 11:33:07



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Mid Channel: Transmit = 5.575 GHz 10MHz BW 16QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.70MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm ~1.83 dBEm VBW 1 MHEz
-10 dBm 5.57510020 GH=z SWT 5 ms Unit dBrm
18

Y1 [T1] ~1.83 dBnf
10 5.57510020 GHz
OTH 9.63939680 MHz
0 YTl [T1] —6.98 B

T 5.57017034 GHz
?%‘M YTz [¥1] ~£.60 dBnf
-10

5.57598d574 GHz

-20

| %

| %
40 é
-50
-60
-70
-80
-k
Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:24:03



TX 1:

99% OBW = 9.70MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.31 dBm VBW 1 MHz
-10 dBm 5.57293587 GHz SWT 5 ms Unit cBm
16
¥1|[T1] .31 dBmy
10 5.57293587 GHz
] OFF 9.69939880 MHz
o k., Y71 [T1] -4.76 dBn
T E.57017034 GH=z
2
YTr [V1) ~4.85 dEn|
-1 S.5798d974 GHz
§:
—-20 L1
-30
-40
-50
-60
=70
-850
-84
Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:44:04



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Mid Channel: Transmit = 5.575 GHz 10MHz BW 64QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.70MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.24 dBm VEW 1 MHz

-10 dBm 5.57489980 GHz SWT 5 ms Unit dBrm
16

¥Y1|[T1] 0.24 dBy

10 5.57489930 GHZ

OPFE 9.69939880 MHz

o -5.91 dBy

5.57017034 GHz

~7.11 dBn

-ib 5.57598d974 GHZ
-20
-30
-40
-50
-&0
-70
-80
-84

Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:25:51



TX 1:

99% OBW = 9.70MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.43 dBm VEW 1 MHz
-10 dBm 5.57518036 GH=z SWT 5 ms Unit B
16
¥1|[T1] 0.43 dBmy
10 5.57518056 GHz
| OFH 5.69939850 MHZ
0 v Y71, [T1] -4.57 dBr
T . |5.57017034 GHz
YT: [¥1) ~4.06 dBn|
-1 S.5798d974 GHz
-20
1
-30
-40 }
-50
-60
=70
-850
-84
Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:43:18



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Mid Channel: Transmit = 5.575 GHz 10MHz BW 256QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.66MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.17 dBm VEW 1 MH=z
-10 dBm 5.57514028 GH=z SWT 5 ms Unit dBrm
18

¥Y1|[T1] 0.17 dBy
10 5.57514028 GHz
OPE 9.65931864 MHz
0 % Y71 [T1] -4.00 dBr

5.57017034 GHz

T
fw VTS\A&&U ~4.51 dBnf
-10

5.5759825%66 GHz

58]

-20

-30

-40

=50

-&0

=70

-80

-84

Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 12:26:41



TX 1:

99% OBW = 9.66MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.79 dBm VEW 1 MHz

-10 dBm 5.57149299 GH=z SWT 5 ms Unit B
16

¥1|[T1] .79 dBmy

10 5.571492599 GHz

1 OFH 5.655931864 MHZ

o Y VTl [T1] -4.24 dBf

T 5 E.57017034 GHz

YTr [T1) ~4.75 dEBn|

-1 C.57982966 GHz
-30
-40
-50
-60
=70
-850
-84

Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:42:37



Test Date:
Company:
EUT:
Test:
Operator:

Test Procedure used: KDB 789033 D01 v01r03 — D)

10-18-2013
Ubiquiti Networks
Air Fiber 5 - 5.4GHz WiFi Radio

99% Occupied Bandwidth - Conducted

Lillian Li

Mid Channel: Transmit = 5.575 GHz 10MHz BW 1024QAM
Output power setting: 30 dBm eirp
TX 0:
99% OBW =9.70MHz
» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.11 dBm VBW 1 MHz
-10 dBm 5.57514028 GH=z SWT 5 ms Unit dBrm
16
¥Y1|[T1] 0.11 dBr
10 5.57514028 GHZ
A OPE 9.65939830 MHz
0 .4 Y71 [T1] -4.99 dBr
T 2 5.57013026 GHz
YTz [T1] ~3.07 dBnf
-ib 5.57982966 GHZ
-20 E
-30 i{
-40
-50
-&0
-70
-80
-84
Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date:

18.0CT.2013

12:27:27



TX 1:

99% OBW = 9.70MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.17 dBm VEW 1 MHz
-10 dBm 5.57570140 GH=z SWT 5 ms Unit B
16
¥1|[T1] .17 dBmy
10 S.57570140 GHz
0 OFH 5.69939850 MHZ
o ¥ V71 [T1] -4.92 dB
T 2 E.57017034 GHz
Y7L [T1)] -H4.26 dEBn|
-1 S.5798d974 GHz
,30 ] %l
-40
-50
-60
=70
-850
-84
Center 5.57L GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:41:249



Test Date: 10-07-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted
Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Mid Channel: Transmit = 5.575 GHz 10MHz BW QPSK
Output power setting: 30 dBm eirp
TX 0:
99% OBW =9.70MHz
» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm -7.60 dBm VEBW 1 M=z
-10 dBm 5.572069539 GHz SWT 5 ms Unit dBm
18
¥Y1|[T1] —7.60 dBm
10 5.57269530 GHz
OPF 9.69939880 MHz
0 YTl [T1] -14.24 B
y 5.57017034 GHz
ﬁ ¥T2 [T1] ~14.45 dBx
5.5798¢974 Ghz

-10
?
-20

-30

-40

BRa TX STy

-&0

=70

-80

-84

Center 5.575 GHz 2 MHEz/

Date: 7.0CT.2013 11:24:00

Span 20 MHz



TX 1:

99% OBW = 9.74MHz

Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm -1.60 dBm VEW 1 MHz

-10 dBm 5.5773046]1 GH=z SWT 5 ms Unit dBrm
16

¥Y1|[T1] ~1.60 dBm

10 5.57730461 GHZ

OPFE 9.73047896 MHz

0 1 Y7l [T1] —-9.85 By

M 5.57013026 GHz

TG&VW‘ TQN’[\E‘;] ~10.60 By

-ib 5.57598d974 GHZ
-20
-30
-40
-50
-&0
-70
-80
-84

Center 5.575 GHz 2 MHEz/ Span 20 MHz

Date: 7.0CT.2013 11:31:231



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Low Channel: Transmit = 5.476 GHz 10MHz BW 16QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW =9.74MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.35 dBm VEW 1 MH=z
-10 dBm 5.47758317 GHz SWT 5 ms Unit dBrm
18

Y1 [T1] .35 dBnf
o 5.47758517 Ghz
) OPE 9.73947896 MHzZ
0 h 4 Y71 [T1] -1.28 dBr

- 5 5.47113026 GHz
Y12 [¥1] ~7.03 dBnf
-10

5.4808d5974 GHz

-20

-30

-40

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 11:40:19



TX 1:

99% OBW = 9.70MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.18 dBm VEW 1 MHz

-10 dBm 5.47501804 GH=z SWT 5 ms Unit B
16

¥1|[T1] .18 dBmy

10 5.47501504 GHz

0 OFH 5.69939850 MHZ

o v Y71 [T1] -4.75 dbr

T 2 £.47117034 GHz

YTk 1] ~4.41 dEBnf

-1 S.4808d974 GHz
-20
-30
-40
-50
-60
=70
-850
-84

Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date:

18.0CT.2013

12:45:38



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Low Channel: Transmit = 5.476 GHz 10MHz BW 64QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.70MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 1.51 dBm VBW 1 MHEz
-10 dBm 5.47610020 GH=z SWT 5 ms Unit dBrm
18

Y1 [T1] 1.51 dBnf
10 5.47610020 GHz
. OTH 9.63939680 MHz
0 YTl [T1] —6.41 By

T 5 5.47117034 GHz
VT2 [¥1] ~4.81 dBnf
-10

5.4808d5974 GHz

-20

-30

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 11:39:08



TX 1:

99% OBW = 9.70MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.40 dBm VEW 1 MHz

-10 dBm 5.47770341 GH=z SWT 5 ms Unit B
16

¥1|[T1] 0.40 dBmy

10 5.47770341 GHz

. OFH 5.69939850 MHZ

o 4 Y1l [T1] -4.39 dbm

T . £.47117034 GHz

YT: [¥1) ~4.71 dEBnf

-1 S.4808d974 GHz

_20 E

-30
-40
-50
-60
=70
-850
-84

Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:46:26



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Low Channel: Transmit = 5.476 GHz 10MHz BW 256QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.66MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm 0.61 dBm VBW 1 MHEz
-10 dBm 5.47413627 GHz SWT 5 ms Unit dBrm
18

Y1 [T1] .61 dBnf
o 5.47413627 Ghz
1 OTH 9.65931664 MHz
o hd Y71 [T1] -0.82 dbn

S8}

5.47117034 GHz

T
¥T2 [T1] ~3.60 dBnf
-10

5.4808Z%66 GHz

-20

F i e

-30

-40

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 11:38:15



TX 1:

99% OBW = 9.66MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.19 dBm VEW 1 MHz

-10 dBm 5.47618036 GH=z SWT 5 ms Unit B
16

¥1|[T1] .19 dBmy

10 C.47619056 GHz

| OFH 5.655931864 MHZ

o v VTl [T1] -4.92 dB

T 2 £.47117034 GHz

Yrr [tT1) -4.31 dEBnf

-1 C.48082966 GHz
-20

-30 i

-40
-50
-60
=70
-850
-84

Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date:

18.0CT.2013

12:47:065



Test Date: 10-18-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Low Channel: Transmit = 5.476 GHz 10MHz BW  1024QAM
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.70MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm -1.52 dBm VBW 1 MHEz

-10 dBm 5.47738277 GHz SWT 5 ms Unit dBrm
16

¥Y1|[T1] -1.52 dBny

10 5.47738277 GHZ

OPE 9.69939880 MHz

0 1 YTl [T1] —€.28 By

. W vy |3-47117034 GHz

Y12 [¥F1] ~7.15 dBnf

-ib 5.43084974 GHZ

-20 i

-30
-40
-50
-&0
-70
-80
-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 18.0CT.2013 11:236:41



TX 1:

99% OBW = 9.66MHz

Max/Ref Lvl Marker 1 [T1] EBW 300 kHz RF ALt 10 4B
16 dBm 0.32 dBm VEW 1 MHz

-10 dBm 5.47622044 GH=z SWT 5 ms Unit B
16

¥1|[T1] 0.32 dBmy

10 S.476224044 GHz

. OFH 5.655931864 MHZ

0 v Y71 [T1] -4.60 dbr

T 2 £.47117034 GHz

Y1r [T1) ~4.25 dEBn|

-1 C.48082966 GHz
-20
-30
-40
-50
-60
-70
-850
-84

Center 5.476 GHz 2 MH=z/ Span 20 MH=z

Date: 183.0CT.2013 12:47:55



Test Date: 10-07-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: 99% Occupied Bandwidth - Conducted

Operator: Lillian Li

Test Procedure used: KDB 789033 D01 v01r03 — D)

Low Channel: Transmit = 5.476 GHz 10MHz BW QPSK
Output power setting: 30 dBm eirp

TX 0:
99% OBW = 9.70MHz

» Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm -5.01 dBm VEBW 1 M=z

-10 dBm 5.47998798 GH=z SWT 5 ms Unit dBrm

16

Y1 [T1] ~5.01 dBnf

o 5.47550798 Ghz

OPF 9.69939880 MHz

0 YTl [T1] -11.51 B

‘; 5.47117034 GHz

Y M@m‘%{gl] ~134.54 &Bn

-ib j *K 5.43084974 GHZ
-20

-30

-40

=50

-&0

=70

-80

-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 7.0CT.2013 11:25:40



TX 1:

99% OBW = 9.74MHz

Max/Ref Lvl Marker 1 [T1] RBW 300 kH=z RF ALT 10 4B
16 dBm -3.23 dBm VBW 1 MHEz

-10 dBm 5.47537876 GHz SWT 5 ms Unit dBm
16

¥Y1|[T1] -3.23 dBy

10 5.47537876 GHZ

OPE 9.73947896 MHz

0 3 ¥T1 [T1] -9.83 dBy

L

W W 5.47113026 GHz

M T;%] ~9.22 dbf

-ib 5.43084974 GHZ
-20
-30
-40
-50
-&0
-70
-80
-84

Center 5.476 GHz 2 MHEz/ Span 20 MHz

Date: 7.0CT.2013 11:28:54



5 Company: Ubiquiti Networks, Inc.
DI s A Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1

166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B4.0 Maximum Conducted Output Power

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.407(a)(2)

FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section E(3)(a) Method PM (Measurement using an RF average power meter):
Measurements performed using a wideband RF power meter with a thermocouple
detector

Measure the average power of each RF output port of the transmitter
Sum the powers of each port in linear power units

Convert linear power units to dBm

Add 10 log (1/x), where x is the duty cycle, to the measured power

Lesser of: 250 mW (24 dBm) or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in MHz.

Limit shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi

Passed

Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024
QAM modulations at the lowest, middle, and highest channels of operation. EUT
was set to transmit continuously.

Output power was set to 30 dBm eirp using special test software.

Page 86 of 187



Test Date: 10-22-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Maximum conducted output power — Conducted
Operator: Lillian L

Test Procedure used: KDB 789033 D01 v01r03 — E)3)a) Method PM
Limit: [15.407(a)(2)]: lesser of 250mW or 11dBm+10log B (B=26dB EBW)
Operating Mode: Point-to-Point; Antenna Gain =23 dBi

EUT Conducted Limit: = Limit - (23 dBi - 6 dB)

10MHz Operating Bandwidth:

FCC Maximum Conducted
Output Power 10MHz (Adjustment for duty cycle =10log1/x = 0.13)
dBm QPSK 16QAM | 64QAM | 256QAM | 1024Q
FCC limit < 250mW EUT FCC limit: 4.24 4.23 4.21 4.18 4.21
TX0 (mW) 1.22 1.2 1.19 1.18 1.18
TX1 (mW) 1.2 1.21 1.2 1.22 1.19
total(mW) 2.42 2.41 2.39 2.40 2.37
Total(dBm) 3.97 3.95 3.91 3.93 3.88
HCH = 5719 MHz Margin 0.28 0.28 0.30 0.25 0.33
TXO0 1.22 1.22 1.18 1.26 1.22
TX1 1.19 1.19 1.19 1.18 1.21
total(mW) 2.41 2.41 2.37 2.44 2.43
Total(dBm) 3.95 3.95 3.88 4.00 3.99
MCH = 5575 MHz Margin 0.29 0.28 0.33 0.17 0.23
TXO0 1.22 1.12 1.19 1.2 1.2
TX1 1.32 1.27 1.27 1.29 13
total(mW) 2.54 2.39 2.46 2.49 2.50
Total(dBm) 4.18 3.91 4.04 4.09 4.11
LCH =5476 MHz Margin 0.07 0.31 0.17 0.09 0.10




DLS

% Company: Ubiquiti Networks, Inc.
I

Model Tested: AF5
ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1
166 South Carter, Genoa City, W1 53128 DLS Project: 6154
Appendix B — Measurement Data

B5.0 Unwanted Emission Levels — Radiated Restricted Band-Edge

Radiated with antenna connected

Rule Part:  FCC Part 15.407(b)(7) and FCC Part 15.205

Test Procedure: FCC KDB 789033 D01 General UNII Test Procedures vO1r03 — Guidance

for Compliance Testing of Unlicensed National Information Infrastructure
(U-NII) Devices — Part 15, Subpart E

Section H(1) — Unwanted emissions in the restricted bands

Section H(3) — General Requirements for Unwanted Emissions Measurements

Section H(5) — Procedure for Peak Unwanted Emissions Measurements Above 1 GHz
Section H(6) — Procedure for Average Unwanted Emissions Measurements Above 1 GHz
Section H(6)(c) — Average Detection method

Limit: FCC Part 15.209
Results: Compliant
Notes:

Because the lower operating band-edge is near a restricted band, compliance with
this restricted band was determined by measuring the field strength of the lower
channel emission at the restricted band edge.

Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024QAM
modulations at the lowest channel of operation. The EUT was set to transmit
continuously.

Both transmit chains active. Output power was set to 30 dBm eirp using special
test software.
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Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 1024QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB

122 4dB* 50.42 dBpv/m VBW 3 MHz

7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50

—D1 54 |dB*
50 p— Y
40
30 T

Fl

2 |

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:18:45



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 1024QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB

122 4dB* 70.05 dBpv/m VBW 3 MHz

7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80

—D2z 74 |dB*
70
50
50
40
30 T

Fl

2 |

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:18:086



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 1024QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB

122 4dB* 49.89 dBpv/m VBW 3 MHz

7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50

—D1 54 |dB* ]
50
40
30 T

Fl

2 |

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:22:46



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 1024QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB

122 4B+ 53,30 dBpv/m BW 3 MH=z

72 dB* 5.46000000 GHz SWT 5 m= Unit dBuv,/ m
122

e
110
100
S0
80
—DZz 74 |dB*

70

50

50

40

30 T
Fl

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:23:16



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 16QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB

122 4dB* 50.50 dBpv/m VBW 3 MHz

7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50

—D1 54 |dB*
50
40
30 T

Fl

2 |

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:12:39



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 16QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4B+ 61.29 dBpv/m BW 3 MH=z
72 dB* 5.46000000 GHz SWT 5 m= Unit dBuv,/ m
122
110
100
S0
80
—DZz 74 |dB*

70

L
60 W!ﬂ\

50

40

30 T
Fl

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:13:14



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 16QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 49.94 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
D1 |54 dB* ]
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:28:19



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 16QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB

122 4B+ 61.03 dBpv/m BW 3 MH=z

72 dB* 5.45879760 GHz SWT 5 m= Unit dBuv,/ m
122
110
100
S0
80

—DZz 74 |dB*
70

1
0 Y]
50
40
30 T
Fl

, |

Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:27:36



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 256QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 50.49 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
—D1 54 |dB*
50 —
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:15:38



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 256QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 dB* G0.74 dBpvV/m VBW 3 MHz
72 dB* 5.46000000 GHz SWT 5 m= Unit dBuv,/m
122
110
100
S0
80
—Dz 74 [dB*
70
|
&0 e NITIE
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:16:24



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 256QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 49.94 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
—D1 54 |dB* ]
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:24:53



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 256QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 60.14 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
—D2z 74 |dB*
70
L
50
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:24:15



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 64QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 50.59 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
—D1 54 |dB*
50 I 2
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:14:38



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 64QAM
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 61.13 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
—D2z 74 |dB*
70
#
50 &
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:14:00



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 64QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 49.97 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
—D1 54 |dB* ]
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:26:03



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: 64QAM
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 61.78 dBpv/m VBW 3 MHz
7z dB* 5.45879760 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
—D2z 74 |dB*
70
1
50 g"
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:26:37



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: QPSK
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 50.59 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
—D1 54 |dB*
50 a2
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:0%9:54



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: QPSK
Horizontal
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4B+ G60.37 dBpv/m BW 3 MH=z
72 dB* 5.46000000 GHz SWT 5 m= Unit dBuv,/ m
122
110
100
S0
80
—DZz 74 |dB*
70
|
60 bk W]
50
40
30 T
Fl
, |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:10:29



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated - AVG
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: QPSK
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 54 dBuV/m AVERAGE at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4dB* 49.87 dBpv/m VBW 3 MHz
7z dB* 5.46000000 GH=z SWT 5 ms Unit dBuv/m
122
110
100
S0
80
70
50
D1 |54 dB* ]
50
40
30 T
Fl
2 |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:259:21



Test Date: 10-03-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Lower Restricted Band-Edge Compliance - Radiated — Peak
(FCC 15.407(b)(7))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5475 MHz
Modulation: QPSK
Vertical
Restricted Band-Edge Frequency: 5460 MHz (F2)
Band-Edge Limit: 74 dBuV/m PEAK at a test distance of 3 meters.

» Max/Ref Lvl Marker 1 [T3] REW 1 MH= RF ALt 0 dB
122 4B+ G60.47 dBpv/m BW 3 MH=z
72 dB* 5.46000000 GHz SWT 5 m= Unit dBuv,/ m
122
110
100
S0
80
—DZz 74 |dB*
70
|
50 ./
50
40
30 T
Fl
, |
Center 5.4685 GH=z 4 MH=z/ Span 40 MH=z

Date: 3.0CT.2013 15:259:51



5 Company: Ubiquiti Networks, Inc.
DI s ﬁ\ Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1
166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B6.0 Peak Power Spectral Density — Conducted

Rule Section: Section 15.407(a)(2)

Test Procedure: FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section F — Peak power spectral density (PPSD)
Using method E(2)(d) SA-2 for power spectrum (10 and 20 MHz BW's)
Using method E(2)(b) SA-1 for power spectrum (40 and 50 MHz BW's)

Description: SPAN: set to encompass entire emission bandwidth
RBW =1 MHz
VBW >3 MHz
Number of points > 2 x Span/RBW
Sweep time: auto
Detector = RMS
Sweep: trace average 200 sweeps in RMS mode
Use peak search to find the peak of the spectrum
Add 10 log (1/x) where x is the duty cycle when duty cycle is < 98%

Limit: 11 dBm in any 1 MHz band
Limit shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi

Results: Passed

Notes: Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024
QAM modulations at the lowest, middle, and highest channels of operation. EUT
was set to transmit continuously.

Output power was set to 30 dBm eirp using special test software.
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Test Date: 10-22-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio

Test: Peak Power Spectral Density - Conducted

Operator: Lillian Li

Test Procedure used:  KDB 789033 D01 v01r03 — F)

Limit: [15.407(a)(2)&(a)(5); RSS-210 A9.2(3)]: < 11dBm/MHz

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: < 11-(23-6) = -6dBm/MHz

10MHz Operating Bandwidth( Method SA-2):

Pesk Power Spectral

Density (PPSD) 10M (Adjustment for duty cycle =10log1/x = 0.13)
dBm aprsk | 160AM | 640AM | 2560AM | 1024Q
FCC limit=11dBm/MHz | EUT FCC Limit -6 -6 -6 -6 -6
TXO0 -11.13 -10.91 -11.19 -11.2  -11.25
TX1 -10.32 -10.24 -10.11 -10.17  -10.25
total(mW) 0.1752 0.1811 0.1788 0.1772 0.1745
Total(dBm) -7.57 -7.42 -7.48 -7.51 -7.58
HCH = 5719 MHz Margin 1.57 1.42 1.48 1.51 1.58
TXO0 -10.52 -10.69 -10.48 -10.6 -10.76
TX1 -10.82 -10.54 -10.71 -10.99 -10.7
total(mw) 0.1767 0.1789 0.1798 0.1718 0.1742
Total(dBm) -7.53 -7.47 -7.45 -7.65 -7.59
MCH = 5575 MHz Margin 1.53 1.47 1.45 1.65 1.59
TXO0 -9.49 -9.3 -9.44 -9.39 -9.46
TX1 -11.17 -10.6 -10.97 -10.63 -11.06
total(mW) 0.1946 0.2108 0.1996 0.2077 0.1974
Total(dBm) -7.11 -6.76 -7.00 -6.83 -7.05
LCH =5476 MHz Margin 1.11 0.76 1.00 0.83 1.05
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10MHz BW, HCH, 64QAM,
TXO0: 26 dB EBW = 10.58MHz
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10MHz BW, HCH, 256QAM,

TXO0: 26 dB EBW = 10.42MHz
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TX1: Emission Bandwidth = 10.50MHz
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10MHz BW, HCH, 1024QAM,
TX0:26 dB EBW = 10.62MHz
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TX1:26 dB EBW =10.66 MHz
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10MHz BW, HCH, QPSK,
TXO0: 26 dB EBW = 10.74MHz
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10MHz BW, MCH, 16QAM,

TX0: 26 dB EBW = 10.54MHz
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10MHz BW, MCH, 64QAM,

TXO0: 26 dB EBW = 10.58MHz
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10MHz BW, MCH, 256QAM,

TXO0: 26 dB EBW = 10.46MHz
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10MHz BW, MCH, 1024QAM,
TXO0: 26 dB EBW = 10.54MHz
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10MHz BW, MCH, QPSK,
TXO0: 26 dB EBW = 10.7MHz
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10MHz BW, LCH, 16QAM,
TXO0: 26 dB EBW = 10.74MHz
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10MHz BW, LCH, 64QAM,
TXO0: 26 dB EBW = 10.62MHz
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10MHz BW, LCH, 256QAM,
TXO0: 26 dB EBW = 10.66MHz
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10MHz BW, LCH, 1024QAM,
TXO0: 26 dB EBW = 10.66MHz
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10MHz BW, LCH, QPSK,

TXO0: 26 dB EBW = 10.70MHz
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5 Company: Ubiquiti Networks, Inc.
DI s ﬁ\ Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1
166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B7.0 Peak Excursion — Conducted

Rule Section: Section 15.407(a)(6)

Test Procedure: FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section G — Peak excursion measurement

Description: SPAN: set to encompass entire emission bandwidth
RBW =1 MHz
VBW >3 MHz
Detector = Peak
Trace mod = max hold
Use peak search to find the peak of the spectrum
Compute the ratio of the maximum of the peak-max-hold spectrum to the PPSD

Limit: 13 dB peak-to-average ratio across any 1 MHz bandwidth
Results: Passed
Notes: Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024

QAM modulations at the lowest, middle, and highest channels of operation. EUT
was set to transmit continuously.

Output power was set to 30 dBm eirp using special test software.
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Test Date: 10-22-2013

Company: Ubiquiti Networks

EUT: Air Fiber 5 - 5.4GHz WiFi Radio
Test: Peak Excursion Measurement - Conducted

Operator: Lillian Li

Test Procedure used:  KDB 789033 D01 v01r03 — G)
Limit: [15.407(a)(6)]: < 13dB/MHz

10MHz Operating Bandwidth:

Peak Excursion 10MHz
dB QPSK | 16QAM | 64QAM | 256QAM 1024Q
FCC limit = 13dB FCC limit: 13 13 13 13 13
PK 0.77 0.89 1.51 0.78 1
AVG -11.13 -10.91 -11.19 -11.2  -11.25
Excursion 11.9 11.8 12.7 11.98 12.25
HCH = 5719 MHz Margin 1.10 1.20 0.30 1.02 0.75
PK -0.15 -0.19 0.2 -0.25 -0.27
AVG -10.52 -10.69 -10.48 -10.6 -10.76
Excursion 10.37 10.5 10.68 10.35 10.49
MCH = 5575 MHz Margin 2.63 2.50 2.32 2.65 2.51
PK 2.32 2.41 1.46 2.4 2.44
AVG -9.49 -9.3 -9.44 -9.39 -9.46
Excursion 11.81 11.71 10.9 11.79 119
LCH =5476 MHz Margin 1.19 1.29 2.10 1.21 1.10




10MHz BW, HCH, 16QAM, 26 dB EBW = 10.70MHz
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10MHz BW, HCH, 64QAM, 26 dB EBW = 10.58MHz
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10MHz BW, HCH, 256QAM, 26 dB EBW = 10.42MHz
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10MHz BW, HCH, 1024QAM, 26 dB EBW = 10.62MHz
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10MHz BW, HCH, QPSK, 26 dB EBW = 10.74MHz
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10MHz BW, MCH, 16QAM, 26 dB EBW = 10.54MHz
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10MHz BW, MCH, 64QAM, 26 dB EBW = 10.58MHz
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10MHz BW, MCH, 256QAM, 26 dB EBW = 10.46MHz
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10MHz BW, MCH, 1024QAM, 26 dB EBW = 10.54MHz
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10MHz BW, MCH, QPSK, 26 dB EBW = 10.70MHz
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10MHz BW, LCH, 16QAM, 26 dB EBW = 10.74MHz
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10MHz BW, LCH, 64QAM, 26 dB EBW = 10.62MHz
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10MHz BW, LCH, 256QAM, 26 dB EBW = 10.66MHz
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10MHz BW, LCH, 1024QAM, 26 dB EBW = 10.66MHz
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10MHz BW, LCH, QPSK, 26 dB EBW = 10.70MHz
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5 Company: Ubiquiti Networks, Inc.
DI s ﬁ\ Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1

166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B8.0 Unwanted Emission Levels — Radiated Operating Band-Edge

Rule Section:

Test Procedure:

Description:

Limit:
Results:

Notes:

Radiated with antenna connected
Sections 15.407(b)(3) and 15.407(b)(5)

FCC KDB 789033 D01 General UNII Test Procedures v01r03 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices —
Part 15, Subpart E

Section H — Unwanted emission levels

Section H(2) — Unwanted emissions that fall outside of the restricted bands
Section H(3) — General Requirements for Unwanted Emissions Measurements
Section H(3)(d)(ii) — Band edge measurements, Integration method

Section H(5) — Procedure for Peak Unwanted Emissions Measurements Above 1
GHz

Measure the band-edge emission level using the following settings

Standard method: (only used for the 20MHz BW)
RBW =1 MHz
VBW >3 MHz
Detector = peak
Sweep time = auto
Trace mode = max hold

Integration method (if band edge is within 2 MHz of the 99% occupied
bandwidth edge:

RBW =100 kHz

VBW >3 x RBW

Use the band power integration function of the spectrum analyzer to
integrate the power across the 1 MHz bandwidth at the operating band
edge

-27 dBm/MHz
Passed

Measurements were taken for QPSK, 16QAM, 64QAM, 256QAM and 1024 QAM
modulations at the lowest, middle, and highest channels of operation. EUT was set to
transmit continuously.

Both transmit chains active. Output power was set to 30 dBm eirp using special test
software.
Test distance was 1 meter.
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Test Date:
Company:
EUT:
Test:

Operator:
Comment:

Limit:

Measurement:

10-04-2013

Ubiquiti Networks

AF5

Lower Operating Band-Edge Compliance - Radiated

(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

Low Channel: Frequency — 5476 MHz

Modulation: QPSK

Horizontal

Operating Band-Edge Frequency: 5470 MHz

Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors

-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

=69.569 dBuV/m + 20 log(1 meter) - 104.77
= -35.20 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
s00 ac |

(L
Marker 1 5.469500000000 GHz

M ALIGN OFF
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Lower Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5476 MHz
Modulation: 16QAM
Horizontal
Operating Band-Edge Frequency: 5470 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=69.025 dBpuV/m + 20 log(1 meter) - 104.77
= -35.74 dBm/MHz

Agilent Spectrum Analyzer - Swept SA

L2 IR =TT SEHSEINT A\ PLIGH OFF TracelDetect
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Lower Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5476 MHz
Modulation: 64QAM
Horizontal
Operating Band-Edge Frequency: 5470 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz
Measurement: EIRP[dBm] =

Agilent Spectrum Analyzer - Swept SA

I [T

N\ BLIGN OFF

E[dBuV/m] + 20 log(d[meters]) - 104.77
=69.032 dBuV/m + 20 log(1 meter) - 104.77
= -35.73 dBm/MHz
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Test Date:
Company:
EUT:
Test:

Operator:
Comment:

Limit:

Measurement:

10-04-2013

Ubiquiti Networks

AF5

Lower Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

Low Channel: Frequency — 5476 MHz
Modulation: 256QAM

Horizontal

Operating Band-Edge Frequency: 5470 MHz
Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors
-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=70.639 dBuV/m + 20 log(1 meter) - 104.77
=-34.13 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Lower Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5476 MHz
Modulation: 1024QAM
Horizontal
Operating Band-Edge Frequency: 5470 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz
Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=73.078 dBuV/m + 20 log(1 meter) - 104.77
= -31.69 dBm/MHz
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5

Test: Lower Operating Band-Edge Compliance - Radiated

(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth

Low Channel: Frequency — 5476 MHz

Modulation: QPSK
Vertical

Operating Band-Edge Frequency: 5470 MHz

Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors

Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=67.622 dBuV/m + 20 log(1 meter) - 104.77

=-37.14 dBm/MHz
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Test Date:
Company:
EUT:
Test:

Operator:
Comment:

Limit:
Measurement:

10-04-2013

Ubiquiti Networks

AF5

Lower Operating Band-Edge Compliance - Radiated

(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

Low Channel: Frequency — 5476 MHz

Modulation: 16QAM

Vertical

Operating Band-Edge Frequency: 5470 MHz

Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors

-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

=67.248 dBuV/m + 20 log(1 meter) - 104.77
= -37.52 dBm/MHz
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Test Date:
Company:
EUT:
Test:

Operator:
Comment:

Limit:

Measurement:

10-04-2013

Ubiquiti Networks

AF5

Lower Operating Band-Edge Compliance - Radiated

(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

Low Channel: Frequency — 5476 MHz

Modulation: 64QAM

Vertical

Operating Band-Edge Frequency: 5470 MHz

Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors

-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

=67.814 dBuV/m + 20 log(1 meter) - 104.77
= -36.95 dBm/MHz
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Lower Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5476 MHz
Modulation: 256QAM
Vertical
Operating Band-Edge Frequency: 5470 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz
Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
= 68.007 dBpuV/m + 20 log(1 meter) - 104.77
=-36.76 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Lower Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
Low Channel: Frequency — 5476 MHz
Modulation: 1024QAM
Vertical
Operating Band-Edge Frequency: 5470 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=67.968 dBuV/m + 20 log(1 meter) - 104.77
=-36.80 dBm/MHz
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Test Date:
Company:
EUT:
Test:

Operator:
Comment:

Limit:

Measurement:

10-04-2013

Ubiquiti Networks

AF5

Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

High Channel: Frequency — 5719 MHz

Modulation: QPSK

Horizontal

Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors
-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

=68.661 dBuV/m + 20 log(1 meter) - 104.77
= -36.10 dBm/MHz
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Test Date:
Company:
EUT:
Test:

Operator:
Comment:

Limit:

Measurement:

10-04-2013

Ubiquiti Networks

AF5

Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

High Channel: Frequency — 5719 MHz
Modulation: 16QAM

Horizontal

Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors
-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
= 68.641 dBuV/m + 20 log(1 meter) - 104.77
=-36.12 dBm/MHz

Agilent Spectrum Analyzer - Swept SA

7 I Y =T [NALIGN CFF L0SLS0AMOCt4 2013 [N
Marker 1 5.725500000000 GHz Avg Type: RMS racelDetector
NFE PNO: Wide L, 17ig:Free Run Avg|Hold:>100/100
LNP IFGain:Low #Atten: 2 dB Select Trace.
Ref Offset 36.5 dB Mkr1 5.725 50 GHz 1
Ref 123.49 dBpv Band Power 68.641 d B V| —
Clear Write
|
Trace Average
I
Max Hold
I
Min Hold
|
View Blank N
Trace On
Center 5.725000 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.00ms (1001 pts)f |
MKR MODE| TRC SCL ® b FUMNCTION FUMCTION ‘D FUNCTIOM VALUE ~ More
N [1[f[  572550GHz|  §8.561 dBuY| Bs r[1000MHz|  68.641 dBuVY|
4 | 0000000 |
g 0 |
D ! ! 1 1 1 1 1]
msG | 1) File <10MHz_QPSK_5719MHz_Peak_H_1M.png> saved STATUS




Test Date:
Company:

EUT:
Test:

Operator:

Comment:

Limit:

Measurement:

10-04-2013

Ubiquiti Networks

AF5

Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))

Craig B

10 MHz channel Bandwidth

High Channel: Frequency — 5719 MHz
Modulation: 64QAM

Horizontal

Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz

Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors
-27 dBm/MHz

EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
= 68.687 dBuV/m + 20 log(1 meter) - 104.77
= -36.08 dBm/MHz
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: 256QAM
Horizontal
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
= 68.148 dBuV/m + 20 log(1 meter) - 104.77
= -36.62 dBm/MHz
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Test Date: 10-04-2013

Company: Ubiquiti Networks

EUT: AF5

Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))

Operator: Craig B

Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: 1024QAM
Horizontal
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration

Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
= 68.874 dBuV/m + 20 log(1 meter) - 104.77
= -35.89 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: QPSK
Vertical
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz
Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

=66.577 dBuV/m + 20 log(1 meter) -
= -38.19 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: 16QAM
Vertical
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=66.823 dBuV/m + 20 log(1 meter) - 104.77
=-37.94 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: 64QAM
Vertical
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz
Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

= 66.608 dBuV/m + 20 log(1 meter) - 104.77
= -38.16 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: 256QAM
Vertical
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=66.841 dBuV/m + 20 log(1 meter) - 104.77
=-37.92 dBm/MHz
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Test Date: 10-04-2013
Company: Ubiquiti Networks
EUT: AF5
Test: Upper Operating Band-Edge Compliance - Radiated
(FCC 15.407(b)(3))
Operator: Craig B
Comment: 10 MHz channel Bandwidth
High Channel: Frequency — 5719 MHz
Modulation: 1024QAM
Vertical
Operating Band-Edge Frequency: 5725 MHz
Band-Edge Limit: -27 dBm/MHz
Test method: Integration
Offset on analyzer includes horn antenna and cable loss correction factors
Limit: -27 dBm/MHz

Measurement: EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
=67.003 dBpuV/m + 20 log(1 meter) - 104.77
=-37.76 dBm/MHz

Agilent Spectrum Analyzer - Swept SA
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5 Company: Ubiquiti Networks, Inc.
DI s ﬁ\ Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1

166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B9.0

Unwanted Emission Levels — Radiated with integral antenna

Rule Section:  Sections 15.407(b)(3) and 15.407(b)(6)

Test Procedure:

Limits:

Results:

Notes:

of Unlicensed National Information Infrastructure (U-NII) Devices — Part 15, Subpart E

Section H(1) — Unwanted emissions in the restricted bands

Section H(2) — Unwanted emissions that fall outside of the restricted bands

Section H(3) — General Requirements for Unwanted Emissions Measurements

Section H(4) — Procedure for Unwanted Emissions Measurements Below 1 GHz

Section H(5) — Procedure for Peak Unwanted Emissions Measurements Above 1 GHz
Section H(6) — Procedure for Average Unwanted Emissions Measurements Above 1 GHz
Section H(6)(c) — Average Detection method

Below 1000 MHz
Detector = quasi-peak
Alternately, peak detector is permitted

Peak measurements above 1000 MHz
RBW =1 MHz
VBW >3 MHz
Detector = peak
Sweep time = auto; increased by a factor of (1 / duty cycle)
Trace mode = max hold

Average measurements above 1000 MHz (required for peak emissions that are above the average limits)
— Method AD (Average Detection)

RBW =1 MHz

VBW >3 MHz

Detector = RMS (span/(# of points in sweep) < RBW/2)

Averaging type = power

Sweep time = auto; increased by a factor of (1 / duty cycle)

Trace mode = trace average 100 sweeps; increased by a

factor of (1 / duty cycle)
For a duty cycle less than 98%, add 10 log (1/duty cycle)

Outside restricted bands: Peak EIRP shall not exceed -27 dBm/MHz

Inside restricted bands: Peak and Average limits of FCC Part 15.209

Per Section H(2)(c)(i): “an out-of-band emission that complies with both the
average and peak limits of 15.209 is not required to satisfy the -27 dBm/MHz
or -17 dBm/MHz peak emission limit.”

Passed
Both transmit chains active. Output power was set to 30 dBm eirp using special test software.

Measurements were taken for QPSK modulation (worst case) at the lowest, middle, and highest channels of
operation. EUT was set to transmit continuously.
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FCC Part 15.209

Electric Field Strength

EUT: Model: AF5

Manufacturer: Ubiquiti Networks

Operating Condition: 70 deg. F; 46% R.H.

Test Site: DLS O.F. Site 3

Operator: Craig B

Test Specification: All channel BW; L, M, and H channels
Comment : Power set to 30 dBm eirp; QPSK

Date: 10-02-2013; 10-17-2013

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
Margin(dB) = Limit (dBuV/m) - Total Level (dBuV/m)
Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

Page 1/3 10/17/2013 11:54AM Al1022 F1H print
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MEASUREMENT RESULT:

10/17/2013 11:53AM
Frequency Level
MHz dBuv
357.640000 44 .19
342.990000 42 .57
60.245000 41.69
125.000000 39.72
896.000000 26.63
177.260000 35.09
433.960000 34.96
297.900000 36.98
Page 3/3 10/17/2013
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Antenna
Factor
dBuv/m

14
14

13
23

14

.90
.90
10.
.10
.44
15.
16.
.27

15

95
70

11:54AM

System Total

Loss Level

dB  dBuv/m
-20.9 38.2
-21.0 36.5
-23.8 28.0
-22.7 30.1
-17.7 32.4
-22.1 29.0
-20.5 31.2
-21.2 30.1

A1022 F1H print

Limit

dBuv/m

46.
46.
40.
43.
46.
43.
46.
46.

O O Ul o Ul o oo

Margin

12.
13.
13.
14.
14.
15.

dB

O WOV Ul oYk O Ul

Height
Ant.

MNFEFEFEFRPRPEDNMDDN

m

.00
.00
.90
.60
.20
.00
.00
.20

EuT
Angle
deg

290
270
270
260
135
340
290
260

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASTI-PEAK
QUASTI-PEAK
QUASTI-PEAK
QUASI-PEAK
QUASTI-PEAK
QUASTI-PEAK

Comment

broadband
broadband
broadband
None
None
broadband
None
broadband



FCC Part 15.209

Electric Field Strength

EUT: Model: AF5

Manufacturer: Ubiquiti Networks

Operating Condition: 70 deg. F; 46% R.H.

Test Site: DLS O.F. Site 3

Operator: Craig B

Test Specification: All channel BW; L, M, and H channels
Comment : Power set to 30 dBm eirp; QPSK

Date: 10-02-2013; 10-17-2013

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization
Sample Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
24 .6 = 35.51 + (-22.1) + 11.20
Margin(dB) = Limit (dBuV/m) - Total Level (dBuV/m)
15.4 = 40 - 24.6
Graph Markers: + Frequency marker (Level of marker not related to final level)

Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT:

10/17/2013 11:50AM
Frequency Level
MHz dBuv
60.260000 49.07
125.000000 43.12
256.300000 43.39
896.000000 26.87
263.630000 38.83
229.630000 39.75
114.215000 36.99
357.860000 32.32
Page 3/3 10/17/2013
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Antenna
Factor
dBuv/m

10.
.10
.78
.44
.15
11.
.68
.90

13
12
23
13

12
14

11:53AM

15

49

System Total

Loss Level

dB  dBuv/m
-23.8 35.4
-22.7 33.5
-21.5 34.6
-17.7 32.6
-21.5 30.5
-21.6 29.6
-22.8 26.9
-20.9 26.3

A1022 F1V_print

Limit

dBuv/m

40.
43.
46.
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46.
43.
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O U1l OO o o u o
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dB

N o 0 oo

Height
Ant.

NRRNR PR R

m

.00
.00
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.10
.00
.70
.00
.00

EuT
Angle
deg

200
180
180
110
180
130
180
260

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASTI-PEAK
QUASTI-PEAK
QUASTI-PEAK
QUASI-PEAK
QUASTI-PEAK
QUASTI-PEAK

Comment

broadband
None

broadband
None

broadband
broadband
broadband
broadband



FCC Part 15.209

Electric Field Strength

EUT: Model: AF5

Manufacturer: Ubiquiti Networks

Operating Condition: 70 deg. F; 53% R.H.

Test Site: DLS O.F. Site 3

Operator: Craig B

Test Specification: 10 MHz channel BW; 5485, 5585, 5710 MHz channels
Comment : Power set to 30 dBm eirp; QPSK

Date: 10-01-2013

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
Margin(dB) = Limit (dBuV/m) - Total Level (dBuV/m)
Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT:

10/1/2013 1:22PM
Frequency Level
MHz dBuv
12255.000000 60.39
11880.000000 60.31
12225.000000 59.31
13800.000000 56.95
12180.000000 58.98
8625.000000 57.73
13800.000000 65.88
11880.000000 67.74
12255.000000 67.13
12225.000000 67.01
12180.000000 66.26
8625.000000 66.63
Page 3/3 10/1/2013

Antenna
Factor

dBuv

38.
39.
38.
40.
38.
37.
40.
39.
38.
38.
38.
37.

1:22PM

/m

94
07
95
75
97
73
75
07
94
95
97
73

"B1011l sh Final"

System Total
Loss Level
dB  dBuv/m
-52.1 47.3
-52.5 46.9
-52.0 46.2
-51.6 46.1
-52.1 45.9
-52.5 43.0
-51.6 55.1
-52.5 54.3
-52.1 54.0
-52.0 53.9
-52.1 53.2
-52.5 51.9

B1011_sh print

Limit

dBuv/m

54.
54.
54.
54.
54.
54.
74 .
74 .
74 .
74 .
74 .
74 .

leNeoNeoNoNeoNeoNoNoNolNoNoNe)

Margin

dB

RPoORFFOJWOR WVWEKFJ

Height
Ant.

HRPRRRPRRPRRRPRPRRR

m

.10
.00
.00
.00
.10
.20
.00
.00
.10
.00
.10
.20

EuT
Angle
deg

0
225
170
150

225
150
225
170

225

Final
Detector

AVERAGE
AVERAGE
AVERAGE
AVERAGE
AVERAGE
AVERAGE
MAX PEAK
MAX PEAK
MAX PEAK
MAX PEAK
MAX PEAK
MAX PEAK

Comment

High ch; QPSK
Low ch; QPSK
Low ch; QPSK
High ch; QPSK
Mid ch; QPSK
Low ch; QPSK
High ch; QPSK
Low ch; QPSK
High ch; QPSK
Low ch; QPSK
Mid ch; QPSK
Low ch; QPSK



FCC Part 15.209

Electric Field Strength

EUT: Model: AF5

Manufacturer: Ubiquiti Networks

Operating Condition: 70 deg. F; 53% R.H.

Test Site: DLS O.F. Site 3

Operator: Craig B

Test Specification: 10 MHz channel BW; 5485, 5585, 5710 MHz channels
Comment : Power set to 30 dBm eirp; QPSK

Date: 10-01-2013

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization
Sample Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
24 .6 = 35.51 + (-22.1) + 11.20
Margin(dB) = Limit (dBuV/m) - Total Level (dBuV/m)
15.4 = 40 - 24.6
Graph Markers: + Frequency marker (Level of marker not related to final level)

Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

Page 1/3 10/1/2013 1:21PM B1011l sv_print
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B1011_sv_print
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MEASUREMENT RESULT:

10/1/2013 1:21PM

Frequency Level
MHz dBuv
12255.000000 60.46
11880.000000 59.40
12180.000000 57.27
13800.000000 52.42
12225.000000 52.22
8625.000000 53.67
12255.000000 67.13
11880.000000 67.13
13800.000000 64 .46
12180.000000 66.38
12225.000000 63.53
8625.000000 64.72
Page 3/3 10/1/2013

Antenna
Factor

dBuv

38.
39.
38.
40.
38.
37.
38.
39.
40.
38.
38.
37.

1:21PM

/m

94
07
97
75
95
73
94
07
75
97
95
73

"B1011l sv Final"

System Total
Loss Level
dB  dBuv/m
-52.1 47.3
-52.5 46 .0
-52.1 44 .2
-51.6 41.6
-52.0 39.1
-52.5 38.9
-52.1 54.0
-52.5 53.7
-51.6 53.6
-52.1 53.3
-52.0 50.4
-52.5 50.0

B1011_sv_print

Limit

dBuv/m

54.
54.
54.
54.
54.
54.
74 .
74 .
74 .
74 .
74 .
74 .

leNeoNeoNoNeoNeoNoNoNolNoNoNe)

Margin

12.
14.
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20.
23.
24.

dB

Ok WO VP oomoJ

Height
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HRPRRRPRRPRRRPRPRRR

m

.30
.10
.30
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.10
.50
.30
.20
.20

EuT
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deg
0

0

0
135
170
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0

0
135
0

170
150

Final
Detector

AVERAGE
AVERAGE
AVERAGE
AVERAGE
AVERAGE
AVERAGE
MAX PEAK
MAX PEAK
MAX PEAK
MAX PEAK
MAX PEAK
MAX PEAK

Comment

High ch; QPSK
Low ch; QPSK

Mid ch; QPSK

High ch; QPSK
Low ch; QPSK

Low ch; QPSK

High ch; QPSK
Low ch; QPSK

High ch; QPSK
Mid ch; QPSK

Low ch; QPSK

Low ch; QPSK



No measurable emissions were detected
from the EUT from
18 to 40 GHz.



5 Company: Ubiquiti Networks, Inc.
DI s ﬁ\ Model Tested: AF5

ELECTRONIC SYSTEMS, INC. Report Number: 19519 Part 1
166 South Carter, Genoa City, W1 53128 DLS Project: 6154

Appendix B — Measurement Data

B10.0 AC Line Conducted Emissions

Rule Part: FCC Part 15.207

Test Procedure: ANSI C63.10-2009

Section 6.2
Limit: FCC Part 15.207(a)
Results: Compliant
Notes: This was an AC Conducted emissions measurement.
The EUT was powered from a representative AC Adapter with an input of
120 VAC 60 Hz.
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FCC Part 15.207

Voltage Mains Test

- 5.4 GHz radio

Airfiber 5

EUT:

Inc.
CH.

Ubiquiti Networks,

Manufacturer:

R

45%
Screen Room

70 deg. F,
DLS O.F.

Operating Condition:

Test Site:

Craig B
120 Vv

Operator:

GP-C500-120G

Adptl Model:

continuous TX Line 1

60 Hz;
10-03-2013

Test Specification:

Comment :

Line Conducted Emissions

"Line Cond SR Final"

Short Description:

Start

SCAN TABLE

Transducer

Meas. IF

Step Detector

Stop

Bandw.
9 kHz

Time

QuasiPeak 2.0 s
CISPR AV

Frequency Frequency Width

150.0 kHz

LISN DLS#128

4.0 kHz

30.0 MHz

Level [dBuV]

,I

E
=
=
=

30M

500k

300k

Frequency [Hz]

I
a a0
HoeH Y
F:f_P
G © ©
M ™ m
o oo
o
0w
[Eapyeaiyeal
= = =
X+
X +

103a prez

MES

15.207 V QP
15.207 V AV

Voltage Amplitude QP Limit

LIM
LIM

Voltage Amplitude AVG Limit

103a

8:46AM

10/3/2013

Page 1/2



MEASUREMENT RESULT: "103a fin"

10/3/2013 8:46AM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB  dBuv dB
0.187600 54.00 12.9 64 10.1 QP
0.332000 52.00 11.7 59 7.4 QP
0.333200 51.90 11.7 59 7.5 QP
0.468000 48.70 11.3 57 7.8 QP
0.468200 48.60 11.3 57 7.9 QP
0.494800 46.00 11.2 56 10.1 QP
0.556000 50.10 11.1 56 5.9 QP
0.640000 45.50 10.9 56 10.5 QP
1.464000 45.60 10.6 56 10.4 QP
1.856000 45.40 10.6 56 10.6 QP
3.712000 44.00 10.7 56 12.0 QP
4.620000 44 .20 10.6 56 11.8 QP
7.430000 45.70 10.8 60 14.3 QP
8.168000 46.20 10.9 60 13.8 QP
8.609000 46.10 10.9 60 13.9 QP
8.627000 46.10 10.9 60 13.9 QP
8.906000 45.80 10.9 60 14.2 QP
9.203000 45.80 10.9 60 14.2 QP

MEASUREMENT RESULT: "103a fin2"

10/3/2013 8:46AM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.191600 45.80 12.8 54 8.2 CAV
0.327400 42.70 11.7 50 6.8 CAV
0.330200 41.90 11.7 49 7.5 CAV
0.450400 40.00 11.3 47 6.9 CAV
0.459200 38.50 11.3 47 8.2 CAV
0.461400 38.00 11.3 47 8.7 CAV
0.508000 32.70 11.2 46 13.3 CAV
0.564000 37.70 11.0 46 8.3 CAV
0.568000 37.70 11.0 46 8.3 CAV
1.736000 31.00 10.6 46 15.0 CAV
3.404000 30.90 10.7 46 15.1 CAV
3.924000 37.10 10.7 46 8.9 CAV
10.463000 42.00 10.9 50 8.0 CAV
10.787000 41.30 10.9 50 8.7 CAV
11.120000 40.60 11.0 50 9.4 CAV
11.444000 41.10 11.0 50 8.9 CAV
11.768000 43.10 11.0 50 6.9 CAV
12.425000 39.80 11.0 50 10.2 CAV
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FCC Part 15.207

Voltage Mains Test

- 5.4 GHz radio

Airfiber 5

EUT:

Inc.
CH.

Ubiquiti Networks,

Manufacturer:

R

45%
Screen Room

70 deg. F,
DLS O.F.

Operating Condition:

Test Site:

Craig B
120 Vv

Operator:

GP-C500-120G

Adptl Model:

continuous TX Line 2

60 Hz;
10-03-2013

Test Specification:

Comment :

Line Conducted Emissions

"Line Cond SR Final"

Short Description:

Start

SCAN TABLE

Transducer

Meas. IF

Step Detector

Stop

Bandw.
9 kHz

Time

QuasiPeak 2.0 s
CISPR AV

Frequency Frequency Width

150.0 kHz

LISN DLS#128

4.0 kHz

30.0 MHz

Level [dBuV]

30M

500k

300k

Frequency [Hz]

I
a a0
HoeH Y
F:f_P
Q Q Q
M ™ ™M
o oo
o
0w
[Eapyeaiyeal
= = =
X+
X +

103b pre2

MES

15.207 V QP
15.207 V AV

Voltage Amplitude QP Limit

LIM
LIM

Voltage Amplitude AVG Limit

103b

8:54AM

10/3/2013
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MEASUREMENT RESULT:

10/3/2013 8:54AM

Frequency Level
MHz dBuv
0.189600 55.10
0.334000 52.90
0.334200 52.80
0.459000 50.40
0.468000 49.50
0.560000 51.50
0.648000 47.10
0.804000 46.70
3.500000 45.60
3.756000 45.50
4.548000 43.80
5.000000 44 .20
6.548000 44 .20
7.979000 47.30
8.474000 47.70
8.906000 47.50
9.194000 46.60

MEASUREMENT RESULT:

10/3/2013 8:54AM

Frequency Level
MHz dBuv

0.191800 48.00
0.324000 44.50
0.330600 42.50
0.448000 41.30
0.462600 38.50
0.560000 38.10
0.572000 38.70
3.924000 37.90
4.012000 31.50
4.580000 35.00
8.501000 39.80
8.825000 39.90
10.463000 40.50
10.787000 42.20
11.111000 42.00
11.768000 44.20
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FCC Part 15.207

Voltage Mains Test

- 5.4 GHz radio

Airfiber 5

EUT:
Manufacturer:

Inc.
CH.

Ubiquiti Networks,

R

45%
Screen Room

70 deg. F,
DLS O.F.

Operating Condition:

Test Site:
Operator:

Craig B
120 Vv

Line 1

Adpt2 Model:

60 Hz;
10-15-2013

Test Specification:

Comment :

PSA60M-500 (G) -R

TX ON;

Line Conducted Emissions

"Line Cond SR Final"

Short Description:

SCAN TABLE
Start

Transducer

Meas. IF

Step Detector

Stop

Bandw.
9 kHz

Time

QuasiPeak 2.0 s
CISPR AV

Frequency Frequency Width

150.0 kHz

LISN DLS#128

4.0 kHz

30.0 MHz

Level [dBuV]

30M

500k

300k

Frequency [Hz]

105a L1 fin

x x MES

105a L1 fin?2

MES

+ o+

Voltage Amplitude QP Limit

~
[ORNORyaT
H H D
QO
[
— -
i e
o
C © N
n umn -
o o
— -
n n =
B A
= = 4

Voltage Amplitude AVG Limit

15.207 V AV

LIM

105a L1

3:13PM

10/15/2013
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MEASUREMENT RESULT:

10/15/2013
Frequency

NRFHFFPRPOOOOOOO

MEASUREMENT RESULT:

MHz

.183800
.184200
.206800
.405200
.421600
.470600
.604000
.008000
.552000
.804000
.200000
.696000
.147000
.520000
.238000
.983000
.018000
.844000

3:13PM

Level
dBuv

52
52

53

47

44
43

.70
.80
45.
45.
38.
47.
.00
.60
46.
46.
.50
.90
39.
38.
41.
47.
48.
41.

50
80
20
30

90
00

80
20
10
10
90
10

10/15/2013 3:13PM
Frequency Level
MHz dBuv
0.184200 37.40
0.188200 39.30
0.191600 39.20
0.330200 31.50
0.400000 36.10
0.465000 36.70
0.604000 42.10
0.676000 42.60
1.004000 35.60
1.536000 35.90
1.616000 34.30
2.084000 35.70
11.147000 35.80
12.785000 32.90
15.053000 32.40
22.280000 41.40
22.793000 42 .20
26.213000 35.10
Page 2/2 10/15/2013
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FCC Part 15.207

Voltage Mains Test

- 5.4 GHz radio

Airfiber 5

EUT:
Manufacturer:

Ubiquiti Networks, Inc.
H.

70 deg. F,
DLS O.F.

R

45%
Screen Room

Operating Condition:

Test Site:
Operator:

Craig B
120 Vv

Line 2

Adpt2 Model:

60 Hz;
10-15-2013

Test Specification:

Comment :

PSA60M-500 (G) -R

TX ON;

Line Conducted Emissions

"Line Cond SR Final"

Short Description:

SCAN TABLE
Start

Transducer

Meas. IF

Step Detector

Stop

Bandw.
9 kHz

Time

QuasiPeak 2.0 s
CISPR AV

Frequency Frequency Width

150.0 kHz

LISN DLS#128

4.0 kHz

30.0 MHz

Level [dBuV]

30M

500k

300k

Frequency [Hz]

105b L2 fin

x x MES

105b L2 fin2

MES

+ o+

o\
[ORNORyaT
4 4O
QO
>
NN
[l i B
o
Q QN
nwm -
o o n
—
n n =
B A
= = 4

Voltage Amplitude QP Limit

Voltage Amplitude AVG Limit

15.207 V AV

LIM

105b L2

3:21PM

10/15/2013
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MEASUREMENT RESULT:

10/15/2013
Frequency

OB MNP OOOOOOOoOOo

MEASUREMENT RESULT:

MHz

.185200
.186200
.402600
.466600
.498400
.500000
.676000
.984000
.216000
.140000
.724000
.156000
.000000
.160000
.408000
.397000
.937000
.466000

3:21PM

Level
dBuv

51.
51.
47 .
48.
.30
.50
.10
48.
45.
48.
46.
.90
.10
45.
45.
51.
50.
46.

42
42
53

45
41

60
60
10
10

70
90
10
10

20
50
20
40
80

10/15/2013 3:21PM
Frequency Level
MHz dBuv
0.184200 37.20
0.186600 38.70
0.329000 30.90
0.406200 35.20
0.462400 35.20
0.498800 28.00
0.556000 40.80
0.616000 41.10
0.676000 43.30
2.088000 37.10
2.640000 36.80
3.788000 36.60
6.665000 38.00
7.232000 38.80
11.138000 40.70
15.836000 39.00
21.947000 44.80
22.595000 44.10
Page 2/2 10/15/2013
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S5 Company:
DLS ﬁ\ Model Tested:
ELECTRONIC SYSTEMS, INC. Report Number:

166 South Carter, Genoa City, W1 53128 DLS Project:

Ubiquiti Networks, Inc.

AF5
19519 Part 1
6154

END OF REPORT

Revision # | Date Comments By
1.0 11-5-2013 Preliminary Release JS
1.1 11-7-2013 Removed data for extra bandwidths JS
1.2 11-11-2013 Additional Description JS
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